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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations drawn
by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL's laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it
is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and is not use in
determining the Pass/Fail results.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart L, M & Part 2
Standard(s) Section Test Iltem Judgment Remark

2.1046 . .
27.50(d)(#) Equiszzz’?\igo?rizliitzicl;ggzrI;&ower PASS | -
27.50(h)(2)

2.1049 Occupied Bandwidth PASS | -

2.1051

27.53(h) Conducted Spurious Emissions PASS | -
27.53(m)(4)

2.1053

27.53(h) Radiated Spurious Emissions PASS | -
27.53(m)(4)

2.1051

27.53(h) Band Edge Measurements PASS | -
27.53(m)(4)

- Peak To Average Ratio PASS Record Only
2.1055 .
27 54 Frequency Stability PASS | -

Note:

(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang 1st
Road, Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's Test Firm Registration Number for FCC: 357015

BTL's Designation Number for FCC: CN1240

1.2 MEASUREMENT UNCERTAINTY
The measurement uncertainty figures shall be calculated according the methods described in the ETSI
TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or k=2(which provide
confidence levels of respectively 90% and 95.45% in the case where the distributions characterizing the
actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

The BTL measurement uncertainty as below table:

A. Radiated Measurement :

Test Site Method Measurement Frequency Range : r/1tV U,(dB)
9KHz ~ 30MHz vV 3.79
9KHz ~ 30MHz H 3.57
- 30MHz ~ 200MH \Y, 4.88
DG-CB03 CISPR z z
(3m) 30MHz ~ 200MHz H | 414
200MHz ~ 1,000MHz \Y, 4.62
200MHz ~ 1,000MHz H 4.80
Test Site Method Measurement Frequency Range U,(dB)
- 1GHz ~ 6GH 4.58
DG-CBO03 CISPR z z
(3m) 6GHz ~ 18GHz 5.18

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature Humidity Test Voltage | Tested By

Output Power & ERP & EIRP 23.4°C 41.5% DC 3.87V Vegeta Li
Occupied Bandwidth 23.4°C 41.5% DC 3.87V Vegeta Li
Conducted Spurious Emissions 23.4°C 41.5% DC 3.87V Vegeta Li
Radiated Spurious Emissions 24°C 68% AC 120V/60Hz| Berton Luo
Band Edge 23.4°C 41.5% DC 3.87V Vegeta Li

Peak to Average Ratio 23.4°C 41.5% DC 3.87V Vegeta Li
Frequency Stability Normal and Extreme Vegeta Li
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Mobile Phone
Brand Name OPPO

Test Model CPH1941
Series Model N/A

Model Difference(s) N/A

Hardware Version 11

Software Version ColorOS V6.0.1
Firmware Version TBD

1. DC Voltage supplied from AC/DC adapter.
1# Model: OP52KAUH
2# Model: OP52JAUH
3# Model: OP52YAUH

2. Supplied from Li-ion Polymer battery.

Power Source 1# Factory / Model: NVT / BLP727 (NA-P727-92)
2# Factory / Model: Desay / BLP727 (DA-P727-923)
3# Factory / Model: Sunwoda / BLP727 (XA-P727-922)
43# Factory / Model: Desay / BLP727 (DD-P727-918)
5# Factory / Model: Desay / BLP727 (DA-P727-931)

3. Supplied from USB port.

1. I/P:100-240V~ 50/60Hz 0.4A O/P:5V---2A

Power Rating 2. 3.87Vdc, 5000mAh/19.35Wh
3.DC 5V
IEMI No Radiated 868467040020432
' Conducted | 868467040020648 for Single, 868467040020341 for CA
WCDMA/HSDPA/HSUPA UL: QPSK

DL: QPSK, 16QAM
UL: QPSK,16QAM, 64QAM

Modulation Type

LTE DL: QPSK,16QAM, 64QAM
WCDMA Band IV QPSK 25.60 dBm
HSDPA Band IV QPSK 24.50 dBm
HSUPA Band IV QPSK 24.53 dBm
QPSK 25.02 dBm
LTE Band 4 (Channel Bandwidth: 1.4MHz) 16QAM 24.60 dBm

64QAM 2341 dBm
QPSK 25.13 dBm
LTE Band 4 (Channel Bandwidth: 3MHz) 16QAM 24.69 dBm
64QAM 23.44 dBm
QPSK 25.16 dBm
Max. EIRP LTE Band 4 (Channel Bandwidth: 5SMHz) 16QAM 24.85 dBm
64QAM 23.46 dBm
QPSK 25.17 dBm
LTE Band 4 (Channel Bandwidth: 10MHz) 16QAM 24.71 dBm
64QAM 23.46 dBm
QPSK 25.16 dBm
LTE Band 4 (Channel Bandwidth: 15MHz) 16QAM 24.17 dBm
64QAM 23.68 dBm
QPSK 25.19 dBm
LTE Band 4 (Channel Bandwidth: 20MHz) 16QAM 24.92 dBm
64QAM 23.75 dBm
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Max. EIRP

QPSK 2524 | dBm
LTE Band 7 (Channel Bandwidth: 5MHz) 16QAM 24.88 dBm
64QAM 23.41 dBm
QPSK 2510 | dBm
LTE Band 7 (Channel Bandwidth: 10MHz) 16QAM 24.66 dBm
64QAM 2329 | dBm
QPSK 25.08 | dBm
LTE Band 7 (Channel Bandwidth: 15MHz) 16QAM 24.70 dBm
64QAM 2357 | dBm
QPSK 25.28 | dBm
LTE Band 7 (Channel Bandwidth: 20MHz) 16QAM 24.77 dBm
64QAM 23.68 | dBm
QPSK 25.02 | dBm
LTE Band 38 (Channel Bandwidth: 5MHz) 16QAM 24.52 dBm
64QAM 2350 | dBm
QPSK 24.98 | dBm
LTE Band 38 (Channel Bandwidth: 10MHz) 16QAM 24.53 dBm
64QAM 23.47 | dBm
QPSK 24.95 | dBm
LTE Band 38 (Channel Bandwidth: 15MHz) 16QAM 24.48 dBm
64QAM 23.38 | dBm
QPSK 25.02 | dBm
LTE Band 38 (Channel Bandwidth: 20MHz) 16QAM 24.60 dBm
64QAM 23.51 dBm
QPSK 25.06 | dBm
LTE Band 41 (Channel Bandwidth: 5MHz) 16QAM 2454 | dBm
64QAM 23.63 | dBm
QPSK 25.02 | dBm
LTE Band 41 (Channel Bandwidth: 10MHz) 16QAM 24.60 dBm
64QAM 23.48 | dBm
QPSK 25.08 | dBm
LTE Band 41 (Channel Bandwidth: 15MHz) 16QAM 24.62 dBm
64QAM 2352 | dBm
QPSK 2515 | dBm
LTE Band 41 (Channel Bandwidth: 20MHz) 16QAM 24.66 dBm
64QAM 23.64 | dBm
QPSK 2423 | dBm
LTE CA_7C (Channel Bandwidth: 10+20MHz) 16QAM 23.64 | dBm
64QAM 21.38 | dBm
QPSK 24.31 dBm
LTE CA_7C (Channel Bandwidth: 20+10MHz) 16QAM 23.64 | dBm
64QAM 21.33 | dBm
QPSK 24.32 | dBm
LTE CA_7C (Channel Bandwidth: 15+10MHz) 16QAM 2357 | dBm
64QAM 2149 | dBm
QPSK 24.22 | dBm
LTE CA_7C (Channel Bandwidth: 15+15MHz) 16QAM 2359 | dBm
64QAM 21.44 | dBm
QPSK 24.26 | dBm
LTE CA_7C (Channel Bandwidth: 15+20MHz) 16QAM 23.42 | dBm
64QAM 21.34 | dBm
QPSK 24.39 | dBm
LTE CA_7C (Channel Bandwidth: 20+15MHz) 16QAM 2358 | dBm
64QAM 2156 | dBm
QPSK 24.35 | dBm
LTE CA_7C (Channel Bandwidth: 20+20MHz) 16QAM 23.44 | dBm
64QAM 21.67 | dBm
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QPSK | 25.01 | dBm
LTE CA_38C (Channel Bandwidth: 15+15MHz) | 16QAM | 23.76 | dBm
64Q0AM | 2132 | dBm
QPSK | 25.05 | dBm
LTE CA_38C (Channel Bandwidth: 20+20MHz) | 16QAM | 2353 | dBm
640AM | 2162 | dBm
QPSK | 2443 | dBm
LTE CA_41C (Channel Bandwidth: 5+20MHz) 16QAM | 2345 | dBm
64Q0AM | 2159 | dBm
QPSK | 2462 | dBm
LTE CA_41C (Channel Bandwidth: 20+5MHz) 16QAM | 23.84 | dBm
640AM | 2162 | dBm
QPSK | 2475 | dBm
LTE CA_41C (Channel Bandwidth: 10+15MHz) | 16QAM | 23.94 | dBm
640AM | 21.34 | dBm
QPSK | 2478 | dBm
LTE CA_41C (Channel Bandwidth: 15+10MHz) | 16QAM | 23.97 | dBm
64Q0AM | 26.36 | dBm

Max. EIRP QPSK | 2458 | dBm
LTE CA_41C (Channel Bandwidth: 10+20MHz) 16QAM 23.87 dBm
64QAM 21.67 dBm
QPSK 24.63 dBm
LTE CA_41C (Channel Bandwidth: 20+10MHz) 16QAM 23.83 dBm
64QAM 21.86 dBm
QPSK 24.63 dBm
LTE CA_41C (Channel Bandwidth: 15+15MHz) 16QAM 23.87 dBm
64QAM 21.68 dBm
QPSK 24.54 dBm
LTE CA_41C (Channel Bandwidth: 15+20MHz) 16QAM 23.84 dBm
64QAM 21.71 dBm
QPSK 24.64 dBm
LTE CA_41C (Channel Bandwidth: 20+15MHz) 16QAM 23.83 dBm
64QAM 21.88 dBm
QPSK 24.64 dBm
LTE CA_41C (Channel Bandwidth: 20+20MHz) 16QAM 23.73 dBm
64QAM 21.85 dBm
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
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2. Channel List:
WCDMA Band IV
Test Frequency ID | UARFCN Freq”e(“,\jl’{"z’)f Uplink | yARFCN Freq“e”fmfz)mw”"”k
Low Range 1312 17124 1537 21124
Mid Range 1413 1732.6 1638 2132.6
High Range 1513 1752.6 1738 2152.6
LTE Band 4
Tot Freency 0 | P [ | femereron [y, | Femenes
14 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 2111.5
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 | 20175 1732.5 2175 2132.5
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
High Range 5 20375 1752.5 2375 2152.5
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1745 2300 2145
LTE Band 7
TostFroquenoy 0 | Pt [, [ Gemererol [y, [ Cemeneret
5 20775 2502.5 2775 2622.5
Low Range 10 20800 2505 2800 2625
15 20825 2507.5 2825 2627.5
20 20850 2510 2850 2630
Mid Range 5/10/15/20 21100 2535 3100 2655
5 21425 2567.5 3425 2687.5
10 21400 2565 3400 2685
High Range
15 21375 2562.5 3375 2682.5
20 21350 2560 3350 2680
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LTE Band 38
Bandwidth Frequency (UL and DL)
Test Frequency ID (MHz) EARFCN (MHz)
5 37775 2572.5
10 37800 2575
Low Range
15 37825 2577.5
20 37850 2580
Mid Range 5/10/15/20 38000 2595
5 38225 2617.5
10 38200 2615
High Range
15 38175 2612.5
20 38150 2610
LTE Band 41
Bandwidth Frequency (UL and DL)
Test Frequency 1D (MHz) EARFCN (MHz)
5 39675 2498.5
10 39700 2501
Low Range
15 39725 2503.5
20 39750 2506
Mid Range 5/10/15/20 40620 2593
5 41565 2687.5
10 41540 2685
High Range
15 41515 2682.5
20 41490 2680
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LTECA 7C
CC-Combo /
NRBiagg CC1 CC2
Range [RB] Note1 Note1
BW fuL foL BW fuL foL
[RB] Nu. | [MHz] | No. | [MHz] | [RB] | Nu. | [MHz] | No. [MHz]
Low 50+100 50 20805 | 25055 | 2805 | 26255 | 100 | 20949 | 2519.9 | 2949 2639.9
100 | 20850 | 2510 | 2850 | 2630 50 | 20994 | 25244 | 2994 2644 4
75+50 75 20825 | 2507.5 | 2825 | 26275 | 50 | 20045 | 2519.5 | 2045 | 26305
75+75 75 20825 | 25075 | 2825 | 2627.5 | 75 | 20975 | 26225 | 2975 26425
75+100 75 20828 | 2507.8 | 2828 | 2627.8 | 100 | 20999 | 25249 | 2999 2644 9
100 | 20850 | 2510 | 2850 | 2630 75 | 21021 | 2527.1 | 3021 2647 1
100+100 100 | 20850 | 2510 | 2850 | 2630 100 | 21048 | 2529.8 | 3048 2649.8
Mid 50+100 50 21006 | 2525.6 | 3006 | 26456 | 100 | 21150 | 2540 | 3150 2660
100 | 21051 | 25301 | 3051 | 2650.1 50 | 21195 | 25445 | 3195 2664 5
75+50 75 21051 | 25301 | 3051 | 2650.1 50 | 21171 | 25421 | 3171 2662.1
75+75 75 21025 | 25275 | 3025 | 26475 | 75 | 21175 | 25425 | 3175 26625
75+100 75 21003 | 25253 | 3003 | 26453 | 100 | 21174 | 25424 | 3174 2662 4
100 | 21026 | 25276 | 3026 | 26476 | 75 | 21197 | 25447 | 3197 2664 7
100+100 100 | 21001 | 25251 | 3001 | 26451 | 100 | 21199 | 2544.9 | 3199 2664 9
High 50+100 50 21206 | 25456 | 3206 | 26656 | 100 | 21350 | 2560 | 3350 2680
100 | 21251 | 25501 | 3251 | 2670.1 50 | 21395 | 25645 | 3395 2684 5
75+50 75 21277 | 25527 | 3277 | 26727 | 50 | 21397 | 25647 | 3397 2684.7
75+75 75 21225 | 25475 | 3225 | 26675 | 75 | 21375 | 25625 | 3375 26825
75+100 75 21179 | 25429 | 3179 | 26629 | 100 | 21350 | 2560 | 3350 2680
100 | 21201 | 25451 | 3201 | 26651 75 | 21372 | 25622 | 3372 26822
100+100 100 | 21152 | 25402 | 3152 | 26602 | 100 | 21350 | 2560 | 3350 2680
Note 1:  Carriers in increasing frequency order.
LTE CA_38C
CC-
Combo /
NRB_agg CC1 CCZ
Range [RB] Note1 Note1
BW fuLpoL BW fuLioL
[RB] NuwoL [MHz] [RB] NuwoL [MHz]
Low 75+75 75 37825 2577.5 75 37975 2592.5
100+100 100 37850 2580 100 38048 2599.8
Mid 75+75 75 37925 2587.5 75 38075 2602.5
100+100 100 37901 2585.1 100 38099 2604.9
High 75475 75 38025 2597.5 75 38175 2612.5
100+100 100 37952 2590.2 100 38150 2610
Note 1:  Carriers in increasing frequency order.
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LTE CA_41C
cC-
Combo /
NRB_agg CC1 CCZ
Range [RB] Note1 Note1
BW fuoL BW fuLioL
[RB] NuwmoL [MHz] [RB] NuwoL [MHz]
Low 25+100 25 39683 2499.3 100 39800 2511
100 39750 2506 25 39867 2517.7
50+75 50 39703 2501.3 75 39823 2513.3
75 39725 2503.5 50 39845 2515.5
50+100 50 39705 2501.5 100 39849 2515.9
100 39750 2506 50 39894 25204
75+75 75 39725 2503.5 75 39875 2518.5
75+100 75 39728 2503.8 100 39899 2520.9
100 39750 2506 75 39921 25231
100+100 100 39750 2506 100 39948 25258
Mid 25+100 25 40528 2583.8 100 40645 2595.5
100 40595 2590.5 25 40712 2602.2
50+75 a0 40549 2585.9 75 40669 2597.9
75 40571 2588.1 o0 40691 2600.1
50+100 50 40526 2583.6 100 40670 2598.0
100 40571 2588.1 50 40715 2602.5
75+75 75 40545 2585.5 75 40695 2600.5
75+100 75 40523 2583.3 100 40694 2600.4
100 40546 2585.6 75 40717 2602.7
100+100 100 40521 2583.1 100 40719 2602.9
High 25+100 25 41373 2668.3 100 41490 2680
100 41440 2675 25 41557 2686.7
50+75 50 41395 2670.5 75 41515 2682.5
75 41417 2672.7 50 41537 2684.7
50+100 50 41346 2665.6 100 41490 2680
100 41391 26701 o0 41535 2684.5
75+75 75 41365 2667.5 75 41515 2682.5
75+100 75 41319 2662.9 100 41490 2680
100 41341 2665.1 75 41512 2682.2
100+100 100 41292 2660.2 100 41490 2680
Note 1:  Carriers in increasing frequency order.

Page 14 of 473



y 4
3 L L Report No.: BTL-FCCP-9-1909C106

3. Table for Filed Antenna:
Main Antenna

Brand Model Name Antenna Type Connector Gain (dBi) Note
N/A N/A Internal N/A 1.1 WCDMA Band IV
N/A N/A Internal N/A 1.1 LTE Band 4
N/A N/A Internal N/A 1.1 LTE Band 7
N/A N/A Internal N/A 1.1 LTE Band 38
N/A N/A Internal N/A 1.1 LTE Band 41

Second Antenna

Brand Model Name Antenna Type Connector Gain (dBi) Note
N/A N/A Internal N/A 1.1 WCDMA Band IV
N/A N/A Internal N/A 1.1 LTE Band 4
N/A N/A Internal N/A 1.1 LTE Band 7
N/A N/A Internal N/A 1.1 LTE Band 38
N/A N/A Internal N/A 1.1 LTE Band 41
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2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

WCDMA BAND IV MODE
Test Item Available Channel Tested Channel Mode
Output Power & EIRP 1312 to 1513 1312, 1413, 1513 | WCDMA HSDPA, HSUPA
Occupied Bandwidth 1312 to 1513 1312, 1413, 1513 | WCDMA HSDPA, HSUPA
Conducted Spurious Emissions 1312 to 1513 1413 WCDMA
Radiated Spurious Emissions 1312 to 1513 1413 WCDMA
Band Edge 1312 to 1513 1312, 1513 WCDMA, HSDPA, HSUPA
Peak to Average Ratio 1312 to 1513 1312, 1413, 1513 | WCDMA HSDPA, HSUPA
Frequency Stability 1312 to 1513 1413 WCDMA
LTE BAND 4 MODE
Test Iltem |Available Channel Tested Channel Chanr]el Modulation Mode
Bandwidth
19957 to 20393 | 19957, 20175, 20393 | 1.4MHz | QPSK. 16QAM. | pm/apB/6RE
64QAM
19965 to 20385 | 19965, 20175, 20385| 3MHz | QPSK. 16QAM. | op enB/15RE
64QAM
19975 to 20375 | 19975, 20175, 20375| 5MHz | QPSK. 16QAM, | pr /1 orB/25RE
Output Power 64QAM
& EIRP
20000 to 20350 | 20000, 20175, 20350 | 10MHz QPSG'Z’& AGI\Q/IAM 1RB/25RB/50RB
20025 to 20325 | 20025, 20175, 20325| 15MHz QPSGE’& /gaAM’ 1RB/36RB/75RB
20050 to 20300 | 20050, 20175, 20300 | 20MHz QPSGE’& /flaAM’ 1RB/50RB/100RB
QPSK, 16QAM,
19957 to 20393 | 19957, 20175, 20393 | 1.4MHz ey 6RB
QPSK, 16QAM,
19965 to 20385 | 19965, 20175, 20385 | 3MHz ey 15RB
19975 to 20375 | 19975, 20175, 20375| 5MHz | ST SK. 16QAM, 25RB
Occupied 64QAM
Bandwidth
anawl 20000 to 20350 | 20000, 20175, 20350 | 10MHz | QP SK. 16QAM, 50RB
64QAM
QPSK, 16QAM,
20025 to 20325 | 20025, 20175, 20325| 15MHz O] 75 RB
20050 to 20300 | 20050, 20175, 20300 | 20MHz QPSGE’& /flaAM’ 100RB
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LTE BAND 4 MODE

Channel

Test Item |Available Channel Tested Channel . Modulation Mode
Bandwidth
Conducted | 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions 54050 to 20300 20175 20MHz QPSK 1RB
Radiated | 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
19957
19957 to 20393 20393 1.4MHz QPSK 1RB/6RB
19965
19965 to 20385 20365 3MHz QPSK 1RB/15RB
19975 to 20375 ;gg;g 5MHz QPSK 1RB/25RB
Band Edge 20000
20000 to 20350 20350 10MHz QPSK 1RB/50RB
20025
20025 to 20325 20325 15MHz QPSK 1RB/75RB
20050
20050 to 20300 20300 20MHz QPSK 1RB/100RB
QPSK, 16QAM,
19957 to 20393 | 19957, 20175, 20393 | 1.4MHz B4QAM 1RB
QPSK, 16QAM,
19965 to 20385 |19965, 20175, 20385| 3MHz 64QAM 1RB
QPSK, 16QAM,
Peak To 19975 to 20375 |19975, 20175, 20375| 5MHz 64QAM 1RB
Average QPSK. 16QAM
Ratio 20000 to 20350 |20000, 20175, 20350 | 10MHz ’ : 1RB
64QAM
QPSK, 16QAM,
20025 to 20325 | 20025, 20175, 20325| 15MHz 64QAM 1RB
QPSK, 16QAM,
20050 to 20300 |20050, 20175, 20300| 20MHz B4QAM 1RB
19957 to 20393 20175 1.4MHz QPSK 1RB
19965 to 20385 20175 3MHz QPSK 1RB
Frequency 19975 to 20375 20175 5MHz QPSK 1RB
Stability 20000 to 20350 20175 10MHz QPSK 1RB
20025 to 20325 20175 15MHz QPSK 1RB
20050 to 20300 20175 20MHz QPSK 1RB
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LTE BAND 7 MODE
Test Item |Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
20775 to 21425 | 20775, 21100, 21425| 5MHz QPS6§’Q1A63AM’ 1RB/12RB/25RB
Output | 20800 to 21400 | 20800, 21100, 21400| 10MHz QPS6§’Q1A63AM’ 1RB/25RB/50RB
Power & QPSK. 16QAM
EIRP | 20825 to 21375 |20825, 21100, 21375| 15MHz ot | 1RBI36RB/75RB
20850 to 21350 | 20850, 21100, 21350 | 20MHz QPSSE’CJ /flaAM' 1RB/50RB/100RB
QPSK, 16QAM,
20775 to 21425 | 20775, 21100, 21425| 5MHz o 25RB
QPSK, 16QAM,
Occupied | 208001021400 |20800, 21100, 21400| 10MHz ey 50RB
Bandwidth| »ne05 t0 21375 | 20825, 21100, 21375| 15MHz QPSB*Z’C:A‘SSAM’ 75RB
20850 to 21350 | 20850, 21100, 21350 | 20MHz | RPSK. 16QAM, 100RB
64QAM
Conducted| 20775 to 21425 21100 5MHz QPSK 1RB
Spurious
Erice > | 20850 to 21350 21100 20MHz QPSK 1RB
Radiated | 20775 to 21425 21100 5MHzZ QPSK 1RB
Spurious
Erico > | 20850 to 21350 21100 20MHz QPSK 1RB
20775
20775 to 21425 2375 5MHz QPSK 1RB/25RB
20800
Bang | 20800 to 21400 e 10MHz QPSK 1RB/50RB
Bdge | 50825 t0 21375 g?g;g 15MHz QPSK 1RB/75RB
20850 to 21350 g?ggg 20MHz QPSK 1RB/100RB
QPSK. 16QAM,
20775 to 21425 | 20775, 21100, 21425| 5MHz O] 1RB
Peak To | 20800 to 21400 |20800, 21100, 21400| 10MHz QPSg} c; ,f,aAM’ 1RB
Average
Ratio | 20825to 21375 |20825, 21100, 21375 15MHz QPSg} c; ,f,aAM’ 1RB
20850 to 21350 | 20850, 21100, 21350 | 20MHz stsﬁ’c: /f,aAM' 1RB
20775 t0 21425 21100 5MHz QPSK RB
Frequency| 20800 to 21400 21100 10MHz QPSK RB
Stability | 20825 to 21375 21100 15MHz QPSK RB
20850 to 21350 21100 20MHz QPSK RB
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LTE BAND 38 MODE
Test Iltem | Available Channel Tested Channel Cha”r.‘e' Modulation Mode
Bandwidth
37775 to 38225 | 37775, 38000, 38225| 5MHz QPS6§’Q1 /S\QAAM’ 1RB/12RB/25RB
37800 to 38200 | 37800, 38000, 38200| 10MHz | APSK. 16QAM. | ppnsrB/50RB
Output Power 64QAM
& ERP
37825 to 38175 | 37825, 38000, 38175| 15MHz QPS6§’Q1 /flaAM’ 1RB/36RB/75RB
37850 to 38150 | 37850, 38000, 38150| 20MHz QPS6’Z’Q1 /flaAM’ 1RB/50RB/100RB
3777510 38225 | 37775, 38000, 38225| 5MHz | IPSK. 16QAM, 25RB
64QAM
37800 to 38200 | 37800, 38000, 38200| 10MHz | FSK. 16QAM, 50RB
Occupied 64QAM
Bandwidth
37825 to 38175 | 37825, 38000, 38175| 15MHz | T SK. 16QAM, 75RB
64QAM
37850 to 38150 | 37850, 38000, 38150| 20MHz | T SK. 16QAM, 100RB
64QAM
Conducted | 37850 to 38150 38000 5MHz QPSK 1RB
Spurious
Emissions | 37850 to 38150 38000 20MHz QPSK 1RB
Radiated | 37850 to 38150 38000 5MHz QPSK 1RB
Spurious
Emissions | 37850 to 38150 38000 20MHz QPSK 1RB
37775
37775 to 38225 ST 5MHz QPSK 1RB/25RB
37800 to 38200 ggggg 10MHz QPSK 1RB/50RB
Band Edge 37825
37825 to 38175 27825 15MHz QPSK 1RB/75RB
37850 to 38150 gg?gg 20MHz QPSK 1RB/100RB
QPSK, 16QAM,
37775 t0 38225 | 37775, 38000, 38225| 5MHz ey 1RB
QPSK. 16QAM,
boak o | 378001038200 |37800, 38000, 38200| 10MHz ey 1RB
Average Ratiol 5745 14 38175 | 37825, 38000, 38175| 15MHz QPSG'Z’& EI\CA’A'\"’ 1RB
37850 to 38150 | 37850, 38000, 38150| 20MHz QPSGE, Q1 /gaAM, 1RB
37775 to 38225 38000 5MHz QPSK RB
Frequency | 37800 to 38200 38000 20MHz QPSK 1RB
Stability | 37825 to 38175 38000 5MHz QPSK 1RB
37850 to 38150 38000 20MHz QPSK 1RB
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LTE BAND 41 MODE
Test Iltem | Available Channel Tested Channel Cha”r.‘e' Modulation Mode
Bandwidth
39675 to 41565 | 39675, 40620, 41565| 5MHz QPS6§’Q1 /S\QAAM’ 1RB/12RB/25RB
39700 to 41540 |39700, 40620, 41540| 10MHz | A°SK. 16QAM. | pp o sRB/50RB
Output Power 64QAM
& ERP
39725 to 41515 | 39725, 40620, 41545| 15MHz QPS6'Z’Q1 EI\C}AM’ 1RB/36RB/75RB
39750 to 41490 | 39750, 40620, 41490 | 20MHz QPS6§’Q1 /f,aAM’ 1RB/50RB/100RB
39675 to 41565 | 39675, 40620, 41565| 5MHz | I°SK, 16QAM, 25RB
64QAM
39700 to 41540 | 39700, 40620, 41540| 10MHz | ST SK. 16QAM, 50RB
Occupied 64QAM
Bandwidth
39725 to 41515 | 39725, 40620, 41545| 15MHz | QP SK, 16QAM, 75RB
64QAM
39750 to 41490 | 39750, 40620, 41490 | 20MHz | ST SK. T6QAM, 100RB
64QAM
Conducted | 39675 to 41565 40620 5MHz QPSK 1RB
Spurious
Emissions | 39750 to 41490 40620 20MHz QPSK 1RB
Radiated | 39675 to 41565 40620 5MHz QPSK 1RB
Spurious
Emissions | 39750 to 41490 40620 20MHz QPSK 1RB
39675 to 41565 i?ggg 5MHz QPSK 1RB/25RB
39700 to 41540 i?ggg 10MHz QPSK 1RB/50RB
Band Edge 39725
39725 to 41515 15MHz QPSK 1RB/75RB
41545
39750 to 41490 iﬁ’zgg 20MHz QPSK 1RB/100RB
QPSK, 16QAM,
39675 to 41565 | 39675, 40620, 41565| 5MHz ey 1RB
QPSK. 16QAM,
boak 1o | 397001041540 |39700, 40620, 41540| 10MHz ey 1RB
Average Ratiol 59755 14 41515 | 39725, 40620, 41545| 15MHz QPSG'Z’& EI\CA’A'\"’ 1RB
39750 to 41490 | 39750, 40620, 41490| 20MHz steﬁ' Q1 fﬁAM’ 1RB
39675 to 41565 40620 5MHZ QPSK RB
Frequency |_39700 to 41540 40620 20MHZ QPSK 1RB
Stability | 39725 to 41515 40620 5MHz QPSK 1RB
39750 to 41490 40620 20MHz QPSK 1RB
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LTE CA_7C
Test ltem Channel Range | Channel Bandwidth Modulation Mode
10MHz+20MHz
Output Power & Low. Mid. Hiah 15MHz+15MHz QPSK, 16QAM, 1RB#High + 1RB#Low
EIRP ' » 19 64QAM 1RB#Low + 1RB#High
15MHz+20MHz Full RB + Full RB
20MHz+15MHz
20MHz+20MHz
10MHz+20MHz
20MHz+10MHz
Occupied o 1SMHz+10MHz | pge 160AM, PCC + SCC:
Bandwidth Low, Mid, High | 15MHz+15MHz 64QAM Full RB + Full RB
15MHz+20MHz
20MHz+15MHz
20MHz+20MHz
Conducted 20MHz+10MHz
Spurious Mid 15MHz+10MHz QPSK PCC + SCC:
Enr“)lissions 20MHz+15MHz 1RB#High + 1RB#Low
20MHz+20MHz
20MHz+10MHz
Radiated Spurious Mid 15MHz+10MHz QPSK PCC + SCC:
Emissions 20MHz+15MHz 1RB#High + 1RB#Low
20MHz+20MHz
10MHz+20MHz
20MHz+10MHz PCC + SCC:
15MHz+10MHz2 1RB#High + 1RB#Low
Band Edge Low, High 15MHz+15MHz QPSK 9 {
1RB#Low + 1RB#High
15MHz+20MHz Full RB + Full RB
20MHz+15MHz
20MHz+20MHz
LTE CA_38C
Test ltem Channel Range | Channel Bandwidth Modulation Mode
PCC + SCC:
Output Power & Low. Mid. Hiah 15MHz+15MHz QPSK, 16QAM, | 1RB#High + 1RB#Low
EIRP ! » 119 20MHz+20MHz 64QAM 1RB#Low + 1RB#High
Full RB + Full RB
Occupied Low. Mid. Hiah 15MHz+15MHz QPSK, 16QAM, PCC + SCC:
Bandwidth ' » 19 20MHz+20MHz 64QAM Full RB + Full RB
Conducted
X . 15MHz+15MHz PCC + SCC:
Spurious Mid 20MHz+20MHz QPSK 1RB#High + 1RB#Low
Emissions
Radiated Spurious Mid 15MHz+15MHz QPSK PCC + SCC:
Emissions 20MHz+20MHz 1RB#High + 1RB#Low
PCC + SCC:
. 15MHz+15MHz 1RB#High + 1RB#Low
Band Edge Low, High 20MHz+20MHz QPSK 1RB#Low + 1RB#High

Full RB + Full RB
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LTE CA_41C

Test Item

Channel Range

Channel Bandwidth

Modulation

Mode

Output Power &
EIRP

Low, Mid, High

5MHz+20MHz
20MHz+5MHz
10MHz+15MHz
15MHz+10MHz
10MHz+20MHz
20MHz+10MHz
15MHz+15MHz
15MHz+20MHz
20MHz+15MHz
20MHz+20MHz

QPSK, 16QAM,
64QAM

PCC + SCC:
1RB#High + 1RB#Low
1RB#Low + 1RB#High

Full RB + Full RB

Occupied
Bandwidth

Low, Mid, High

5MHz+20MHz

20MHz+5MHz
10MHz+15MHz
15MHz+10MHz
10MHz+20MHz
20MHz+10MHz
15MHz+15MHz
15MHz+20MHz
20MHz+15MHz
20MHz+20MHz

QPSK, 16QAM,
64QAM

PCC + SCC:
Full RB + Full RB

Conducted
Spurious
Emissions

Mid

15MHz+10MHz
20MHz+10MHz
20MHz+15MHz
20MHz+20MHz

QPSK

PCC + SCC:
1RB#High + 1RB#Low

Emissions

Radiated Spurious

Mid

15MHz+10MHz
20MHz+10MHz
20MHz+15MHz
20MHz+20MHz

QPSK

PCC + SCC:
1RB#High + 1RB#Low

Band Edge

Low, High

5MHz+20MHz
20MHz+5MHz
10MHz+15MHz
15MHz+10MHz
10MHz+20MHz
20MHz+10MHz
15MHz+15MHz
15MHz+20MHz
20MHz+15MHz
20MHz+20MHz

QPSK

PCC + SCC:
1RB#High + 1RB#Low
1RB#Low + 1RB#High

Full RB + Full RB
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2.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

Report No.: BTL-FCCP-9-1909C106

EUT

1 EUT
Adapter
AC100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No.
ltem Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO m
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3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT

3.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.0.
EIRP / ERP:

EIRP = Output Power + Antenan gain

ERP = EIPR - 2.15dBi.
Output Power:

shown on simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Communication

Mobile / Portable station are limited to 1 watts e.i.r.p. (Part 27 Subpart L)
Mobile / Portable station are limited to 2 watts e.i.r.p. (Part 27 Subpart M)

The EUT was set up for the maximum power with WCDMA and LTE link data modulation and link up
with simulator. Set the EUT to transmit under low, middle and high channel and record the power level

Simulator

3.1.4 TEST DEVIATION

No deviation

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.

EUT
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.0.
The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l
Power . -
Splitter

EUT

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.
(Part 27 Subpart L)

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm.
(Part 27 Subpart M)

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with RMS detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power s -
Spiitter EUT

=

Communication simulator

3.3.4 TEST DEVIATION

No deviation

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.41 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.
(Part 27 Subpart L)

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit equal to -25dBm.
(Part 27 Subpart M)

3.4.2 TEST PROCEDURES
The testing follows FCC KDB 971168 v03r01 Section 5.8.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
‘Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.
4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.
5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.
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3.4.3 TEST SETUP LAYOUT
Below 30MHz

AX Antenna

Metal Full Soldered Ground Plane

Communications
Test et

30MHz to 1GHz

ID.E- m
Ground Plane

Communications =] iver L
Testset | Brelve Amp'
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Above 1GHz

Ground Plane

Communications -
O Test Set Receiver Amp,

3.4.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.5 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.6 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

The power of any emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P)
dB. Compliance with this provision is based on the use of measurement instrumentation employing a
resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands immediately outside
and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may be employed.
(Part 27 Subpart L)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and

55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS licensees operating
on channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.
(Part 27 Subpart M)

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer :l o
Power - -
Spiitter EUT

Communication simulator

3.5.4 TEST DEVIATION

No deviation

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer :l l
Power - -
Spiitter EUT

=

Communication simulator

3.6.4 TEST DEVIATION

No deviation

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.71 LIMIT
+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.

3.7.2 TEST PROCEDURES
The testing follows FCC KDB 971168 v03r01 Section 9.0.

1. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

3.7.3 TEST SETUP LAYOUT

=

Communication simulator

=

Power Supplhy

3.7.4 TEST DEVIATION

No deviation

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.

Page 32 of 473



3L

Report No.: BTL-FCCP-9-1909C106

5. LIST OF MEASUREMENT EQUIPMENTS

Radiated Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Antenna Schwarzbeck VULB9160 9160-3232 Mar. 09, 2020
2 Amplifier Agilent 8449B 3008A02274 | Mar. 10, 2020
3 | HighPass Filter Wairrwright WHK 1.5/15G-10ST 11 Mar. 10, 2020
Instruments Gmbh
Wairrwright WRCG
4 Band Reject Filter 9 1710/1785-1690/1805- 38 Mar. 10, 2020
Instruments Gmbh
60/12SS
Wairrwright WRCG
5 Band Reject Filter 9 824/849-810/863-60/9 7 Mar. 10, 2020
Instruments Gmbh ss
Wairrwright WRCG
6 Band Reject Filter 9 880/915-860/935-60/9 14 Mar. 10, 2020
Instruments Gmbh SS
Wairrwright WRCG
7 Band Reject Filter 9 1850/1910-1830/1930- 17 Mar. 10, 2020
Instruments Gmbh
60/10SS
8 HighPass Filter Wairrwright WHK3.1/18G-10SS 24 Mar. 10, 2020
Instruments Gmbh
Wireless
9 | Communication Test Agilent E5515C MY48364183 | Mar. 10, 2020
SET
Microwave 980039 &
10 Preamplifier With | EMC INSTRUMENT EMC2654045 HAO1 Mar. 10, 2020
Adaptor
11 Receiver Agilent N9038A MY52130039 | Aug. 03, 2020
12 | Wideband radio R&S CMWS500 152372 | Mar. 10, 2020
communication tester
13 | High pass filter KANGMAIWEI ZHPF'M3‘;2'75G'386 B2015073763 | Feb. 12, 2020
14 High pass filter KANGMAIWEI ZHPF-M1000-4000-1 | B2015073762 | Feb. 12, 2020
15 High pass filter KANGMAIWEI ZHPF-M6-186-1727 | B2015073764 | Feb. 12, 2020
. LMR-400(30MHz-1GH
16 Cable emci 2)(8m+5m) N/A May. 24, 2020
17 Cable mitron B10-01-01-12M 18072744 Jun. 29, 2020
18 Controller ETS-Lindgren 2090 N/A N/A
Measurement EZ-EMC
19 Software Farad Ver.NB-03A1-01 NIA NIA
20 Loop Antenna EM EM-6876-1 230 Jan. 15, 2020
o1 |Pouble Ridged Guide ETS 3115 75789 | Mar. 09, 2020
Antenna
2o | Broad-Band Hom Schwarzbeck BBHA 9170 9170319 | Jun. 23, 2020
Antenna
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Conducted Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wireless

1 | Communication Test Agilent E5515C MY48364183 Mar. 10, 2020

SET

2 Exﬁ Spectrum Agilent N9010A MY50520044 Mar. 10, 2020
nalyzer

3 | POWER SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020

4 | wideband radio R&S CMWS500 152372 Mar. 10, 2020

communication tester

Frequency Stability Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wireless
1 | Communication Test Agilent E5515C MY48364183 Mar. 10, 2020
SET
p | Multi-output DC GW Instek GPC-3030DN | EK880675 Sep. 26, 2020
Power Supply
3 | POWER SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020
4 | Wideband radio R&S CMWS500 152372 Mar. 10, 2020
communication tester
5 |  ConstTemp& Bell BTH-50C | 20170306001 |  Mar. 10, 2020
Humidity Chamber

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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APPENDIX A - OUTPUT POWER
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Output Power (dBm):

Band WCDMA Band IV
Modulation Tx Channel 1312CH 1413CH 1513CH

Frequency 1712.4MHz 1732.6MHz 1752.6MHz

RMC 12.2K 24 .4 24.43 24.5

RMC 64K 24.36 24.42 24.33

RMC 144K 24.34 24 .44 24.26

RMC 384K 24.35 24.38 24.32

HSDPA Subtest-1 23.37 23.4 23.35

HSDPA Subtest-2 23.34 23.39 23.28

QPSK HSDPA Subtest-3 22.89 22.91 22.82

HSDPA Subtest-4 22.84 22.85 22.82

HSUPA Subtest-1 23.33 23.42 23.34

HSUPA Subtest-2 21.48 21.37 21.35

HSUPA Subtest-3 22.34 22.41 22.32

HSUPA Subtest-4 21.38 21.39 21.27

HSUPA Subtest-5 23.35 23.43 23.29
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?fsBet 19957CH 20175CH 20393CH
1710.7MHz | 1732.5MHz | 1754.3MHz
1 0 23.88 23.82 23.69
1 2 23.92 23.90 2378
1 5 23.87 23.83 23.72
QPSK 3 0 23.79 23.83 23.68
3 1 23.83 23.88 2373
3 2 23.86 23.91 2377
6 0 23.02 23.02 22.92
1 0 2321 23.45 23.00
1 2 2327 23.50 23.09
1 5 23.22 23.45 23.05
4/1.4M 16QAM 3 0 2314 2327 23.12
3 1 23.21 2332 23.23
3 2 23.20 23.30 23.21
6 0 2227 22.06 22.16
1 0 22.08 22.03 2217
1 2 22.16 2211 22.31
1 5 2211 22.03 22.19
64QAM 3 0 21.88 22.04 2214
3 1 21.95 22.12 22.18
3 2 21.85 22.04 22.07
6 0 21.02 2124 20.80
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe O?fsBet 19965CH 20175CH 20385CH
17115MHz | 1732.5MHz | 1753.5MHz
1 0 23.85 23.94 2378
1 7 23.98 24.03 23.86
1 14 23.91 23.91 23.76
QPSK 8 0 2313 2313 22.96
8 4 2317 2315 23.04
8 7 2311 2314 22.98
15 0 2313 2314 23.02
1 0 2310 23.56 2313
1 7 2317 23.59 23.16
1 14 23.04 23.49 23.09
413M 16QAM 8 0 22.29 22.28 2212
8 4 22.29 22.26 2213
8 7 22.27 22.23 22.06
15 0 2223 22.25 22.05
1 0 22.24 22.07 22.08
1 7 2234 2219 22.16
1 14 22.23 2211 22.03
64QAM 8 0 21.03 21.07 20.83
8 4 21.09 2110 20.92
8 7 21.02 21.04 20.84
15 0 20.95 21.03 20.93
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?f?et 19975CH 20175CH 20375CH
17125MHz | 1732.5MHz | 1752.5MHz
1 0 24.04 23.97 23.93
1 13 24.06 23.98 23.93
1 24 23.99 23.94 23.82
QPSK 12 0 23.08 2319 23.05
12 6 23.09 2319 23.06
12 11 2311 2314 23.05
25 0 2317 2316 23.02
1 0 2338 2373 23.24
1 13 2338 2375 23.26
1 24 2334 23.65 23.19
4/5M 16QAM 12 0 22.30 2234 2217
12 6 2228 2235 22.20
12 11 22.24 2235 2213
25 0 22.22 22.27 22.05
1 0 21.02 22.36 22.15
1 13 21.97 22.36 22.19
1 24 21.92 22.25 2213
64QAM 12 0 21.06 20.98 20.98
12 6 21.06 20.98 20.98
12 11 21.01 20.96 20.96
25 0 21.00 20.99 20.92
Low CH Mid CH High CH
LTE Band / BW | Modulation SFife O';Set 20000CH 20175CH 20350CH
1715MHz 1732.5MHz | 1750MHz
1 0 23.96 24.07 23.78
1 25 23.86 23.93 2378
1 49 23.97 23.88 23.74
QPSK 25 0 2317 2317 23.08
25 13 2313 23.20 23.07
25 25 23.20 2313 23.03
50 0 23.23 2313 23.02
1 0 23.19 23.61 23.12
1 25 23.03 23.50 23.09
1 49 23.15 23.44 23.03
4710M 16QAM 25 0 22.25 22.32 22.22
25 13 22.26 2227 22.24
25 25 22.30 22.25 22.16
50 0 2233 22.23 22.16
1 0 22.36 22.21 22.01
1 25 22.24 2212 22.04
1 49 2234 2210 22.01
64QAM 25 0 21.05 2114 21.00
25 13 21.05 2114 21.02
25 25 2111 2113 21.00
50 0 2115 2111 20.90
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?f?et 20025CH 20175CH 20325CH
17175MHz | 1732.5MHz | 1747.5MHz
1 0 24.06 24.01 24.02
1 38 23.88 23.92 23.86
1 74 23.86 23.96 23.86
QPSK 36 0 23.18 23.20 2313
36 18 23.20 2315 23.00
36 39 23.17 2316 23.02
75 0 23.23 2317 23.08
1 0 23.21 23.61 2355
1 38 23.03 2353 23.50
1 74 23.06 23.47 23.48
4/15M 16QAM 36 0 22.29 22.34 22.21
36 18 2234 22.28 2218
36 39 2227 22.25 2211
75 0 22.33 22.30 22.16
1 0 22.36 2217 22.58
1 38 22.23 22.10 22.43
1 74 22.22 22.09 22.48
64QAM 36 0 2110 2114 20.98
36 18 2116 2110 20.97
36 39 2112 21.07 20.94
75 0 2114 21.08 20.99
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?fsBet 20050CH 20175CH 20300CH
1720MHz 17325MHz | 1745MHz
1 0 24.01 24.09 24.00
1 50 23.97 23.91 23.74
1 99 23.94 23.88 23.81
QPSK 50 0 23.28 23.30 23.18
50 25 23.23 23.22 2315
50 50 2317 2315 23.03
100 0 23.20 2319 23.00
1 0 23.82 23.82 2361
1 50 2374 2357 2336
1 99 23.72 23.52 23.46
4/20M 16QAM 50 0 22.39 2234 22.22
50 25 2234 22.26 2218
50 50 22.29 2223 2213
100 0 22.31 22.21 2218
1 0 22.27 22.48 22.65
1 50 22.22 22.27 22.41
1 99 22.25 22.27 22.52
64QAM 50 0 2118 2117 21.07
50 25 2115 2113 21.05
50 50 2110 21.05 20.97
100 0 2112 21.08 20.98
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Low CH Mid CH High CH
LTE Band /BW | Modulation SF?ZBe O?fSet 20775CH 21100CH 21425CH
2502.5MHzZ 2535MHz | 2567.5MHz
1 0 23.85 23.97 23.88
1 13 23.92 2414 23.92
1 24 23.79 24.00 23.85
QPSK 12 0 23.00 23.20 23.10
12 6 23.02 23.20 23.12
12 11 22.98 23.20 2310
25 0 22.99 23.22 23.10
1 0 23.22 23.63 23.29
1 13 23.27 2378 23.29
1 24 2317 23.69 23.22
7/5M 16QAM 12 0 22.15 22.40 22.23
12 6 2213 22.42 22.24
12 11 22.07 22.42 22.21
25 0 22.03 2233 2212
1 0 22.07 21.89 22.24
1 2 2213 22.07 22.31
1 5 22.05 21.95 2218
64QAM 3 0 20.89 2113 20.92
3 1 20.90 2114 20.94
3 2 20.90 21.08 20.91
6 0 20.84 21.04 20.95
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?Eet 20800CH 21100CH 21400CH
2505MHz 2535MHz 2565MHz
1 0 2378 23.02 23.80
1 25 2372 24.00 2374
1 49 23.82 23.92 23.79
QPSK 25 0 23.03 23.25 22.99
25 13 22.99 23.22 23.02
25 25 23.00 23.19 22.97
50 0 23.03 2316 22.98
1 0 23.00 23.55 2314
1 25 22.92 23.56 23.07
1 49 22.89 2353 23.08
7/10M 16QAM 25 0 22.06 22.31 22.18
25 13 22.09 22.31 22.14
25 25 22.16 22.27 2212
50 0 22.08 22.28 22.05
1 0 22.15 22.09 22.06
1 25 22.13 22.18 22.05
1 49 22.19 22.14 22.05
64QAM 25 0 20.91 21.16 20.92
25 13 20.88 2117 20.97
25 25 21.00 2114 20.91
50 0 20.94 21.10 20.83
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?f?et 20825CH 21100CH 21375CH
25075MHz | 2535MHz | 2562.5MHzZ
1 0 23.85 23.98 23.96
1 38 23.71 23.96 23.84
1 74 23.66 23.97 23.91
QPSK 36 0 23.01 2310 23.03
36 18 2311 2321 22.99
36 39 23.02 2314 22.95
75 0 23.06 2316 22.99
1 0 23.07 23.60 23.47
1 38 22.87 2355 23.45
1 74 22.86 2351 23.49
7/15M 16QAM 36 0 22.12 22.26 2212
36 18 22.21 2234 2211
36 39 22.10 22.26 22.03
75 0 2217 22.27 22.10
1 0 22.22 22.21 22.47
1 38 22.10 22.16 22.40
1 74 22.06 22.14 22.46
64QAM 36 0 20.92 2111 20.94
36 18 21.03 21.20 20.93
36 39 21.00 2115 20.88
75 0 20.95 21.11 20.91
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?Ee OﬁsBet 20850CH 21100CH 21350CH
2510MHz 2535MHz 2560MHz
1 0 24.08 2418 2411
1 50 23.91 24.04 23.89
1 99 23.84 23.99 23.93
QPSK 50 0 23.07 23.26 23.08
50 25 23.04 23.22 23.04
50 50 23.05 2314 22.94
100 0 23.03 2321 23.02
1 0 2367 23.65 23.50
1 50 23.56 23.60 2343
1 99 2354 2348 23.44
7/20M 16QAM 50 0 22.23 2233 2212
50 25 2217 22.28 22.07
50 50 22.09 22.23 22.03
100 0 2217 22.31 22.08
1 0 22.23 22.35 22.58
1 50 2217 22.30 22.50
1 99 22.18 22.28 22.48
64QAM 50 0 21.03 2116 20.98
50 25 21.03 2115 20.96
50 50 20.92 2110 20.88
100 0 20.93 2110 20.87
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Low CH Mid CH High CH
LTE Band /BW | Modulation SFfZ%t Oﬁfet 37775CH 38000CH 38225CH
2572.6MHz | 2595MHz | 2617.5MHz
1 0 23.78 23.68 23.78
1 13 23.86 23.80 23.92
1 24 23.77 23.74 23.84
QPSK 12 0 22.99 22.90 22.95
12 6 22.99 22.99 23.09
12 1 22.96 22.98 23.09
25 0 22.96 22.96 22.96
1 0 23.29 23.20 23.30
1 13 23.30 23.35 23.42
1 24 23.19 23.23 23.34
38/5M 16QAM 12 0 22.06 21.92 21.99
12 6 22.07 22.03 22.12
12 T 22.06 22.02 22.10
25 0 21.99 22.04 21.92
1 0 22.11 21.79 22.26
1 13 22.16 21.96 22.40
1 24 22.05 21.86 22.30
64QAM 12 0 20.73 20.69 20.79
12 6 20.78 20.82 20.93
12 T 20.73 20.83 20.92
25 0 20.70 20.87 20.70
Low CH Mid CH High CH
LTE Band / BW | Modulation stzBet O?fsBet 37800CH 38000CH 38200CH
2576MHz | 2595MHz | 2615MHz
1 0 23.75 23.88 23.83
1 25 23.74 23.86 23.72
1 49 23.79 23.81 23.75
QPSK 25 0 22.98 22.99 22.96
25 13 23.09 23.00 22.97
25 25 23.02 22.96 22.86
50 0 23.04 22.97 22.84
1 0 23.30 23.43 23.42
1 25 23.25 2341 23.26
1 49 23.32 23.35 23.30
38/ 10M 16QAM 25 0 22.00 22.05 21.98
25 13 22.10 22.08 21.96
25 25 22.07 22.03 21.91
50 0 22.10 22.04 21.94
1 0 21.66 22.37 22.10
1 25 2158 22.34 21.93
1 49 21.70 22.28 21.98
64QAM 25 0 20.84 20.77 20.67
25 13 20.95 20.78 20.68
25 25 20.91 20.77 20.62
50 0 20.89 20.75 20.68
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Low CH Mid CH High CH
LTE Band / BW | Modulation Sﬁ% o$fsBet 37825CH 38000CH 38175CH
25775MHz | 2595MHz | 2612.5MHz
1 0 23.79 23.85 2381
1 38 23.81 23.82 23.77
1 74 23.63 23.77 23.74
QPSK 36 0 23.09 23.02 22.91
36 18 23.05 22.97 22.86
36 39 23.02 22.92 22.82
75 0 23.03 22.99 22.87
1 0 23.35 23.38 23.34
1 38 23.33 23.38 23.30
1 74 23.10 23.38 23.27
38/ 15M 16QAM 36 0 22.14 22.05 22.01
36 18 22.12 22.05 21.97
36 39 22.06 21.98 21.92
75 0 22.10 22.04 21.95
1 0 21.70 22.27 21.94
1 38 21.68 22.28 21.89
1 74 21.56 22.24 21.85
64QAM 36 0 21.03 20.93 20.72
36 18 21.01 20.92 20.71
36 39 20.95 20.85 20.67
75 0 20.93 20.82 20.75
Low CH Mid CH High CH
LTE Band / BW | Modulation SFfZ%t Oﬁs’et 37850CH 38000CH 38150CH
2580MHz | 2595MHz | 2610MHz
1 0 23.92 23.89 23.85
1 50 23.72 23.84 23.78
1 99 23.65 23.73 23.67
QPSK 50 0 23.11 23.04 22.95
50 25 23.06 23.00 22.91
50 50 22.87 22.93 22.80
100 0 23.07 22.97 22.89
1 0 23.42 2317 23.50
1 50 23.29 23.14 23.38
1 99 2317 23.07 23.34
38/ 20M 16QAM 50 0 22.11 22.10 22.02
50 25 22.09 22.07 21.99
50 50 21.93 22.01 21.92
100 0 22.07 22.04 21.94
1 0 22.41 21.94 22.26
1 50 22.30 21.95 22.17
1 99 22.23 21.87 22.16
64QAM 50 0 20.96 20.87 20.83
50 25 20.93 20.86 20.80
50 50 20.75 20.80 20.72
100 0 20.91 20.83 2081
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Low CH Mid CH High CH
LTE Band /BW | Modulation SFfZ%t Oﬁfet 39675CH 40620CH 41565CH
2498.5MHz | 2593MHz | 2687.5MHz
1 0 23.96 2381 23.77
1 13 23.96 23.83 23.82
1 24 23.91 23.75 23.74
QPSK 12 0 23.14 22.97 23.06
12 6 23.18 23.05 23.07
12 1 23.12 22.99 23.03
25 0 23.12 22.99 23.04
1 0 23.44 23.30 23.37
1 13 23.44 23.35 23.44
1 24 23.35 23.24 23.35
41/5M 16QAM 12 0 22.24 22.07 22.19
12 6 22.26 22.09 22.19
12 T 22.20 22.03 22.18
25 0 22.15 22.07 22.10
1 0 22.47 22.14 21.79
1 13 22,53 22.18 21.89
1 24 22.44 22.11 21.77
64QAM 12 0 21.04 20.80 20.82
12 6 21.09 20.82 20.77
12 T 21.03 20.79 20.79
25 0 20.91 20.71 20.79
Low CH Mid CH High CH
LTE Band / BW | Modulation Sl?z%t O?fsBet 39700CH 40620CH 41540CH
2501MHz | 2593MHz | 2685MHz
1 0 23.89 23.92 23.88
1 25 23.84 23.88 23.78
1 49 23.74 23.81 23.74
QPSK 25 0 23.13 23.03 23.10
25 13 23.14 23.04 23.05
25 25 23.08 22.98 23.04
50 0 23.12 22.99 23.06
1 0 23.42 23.50 23.42
1 25 23.39 23.43 23.33
1 49 23.32 23.38 23.36
41/10M 16QAM 25 0 22.19 22.07 22.13
25 13 22.17 22.05 22.16
25 25 22.13 22.02 22.11
50 0 22.17 22.06 22.13
1 0 21.77 22.38 22.05
1 25 21.74 22.35 21.94
1 49 21.65 22.30 21.94
64QAM 25 0 20.99 20.77 20.76
25 13 20.97 20.80 20.74
25 25 20.93 20.78 20.72
50 0 20.91 20.82 20.80
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Low CH Mid CH High CH
LTE Band / BW | Modulation Sﬁ% o$fsBet 39725CH 40620CH 41515CH
2503.5MHz | 2593MHz | 2682.5MHz
1 0 23.94 23.98 23.93
1 38 23.85 23.81 23.81
1 74 23.73 23.78 23.77
QPSK 36 0 23.12 22.99 23.09
36 18 23.11 22.99 23.08
36 39 23.07 22.92 23.00
75 0 23.11 22.96 23.07
1 0 2351 23.52 23.49
1 38 23.41 23.42 23.33
1 74 23.30 2341 23.32
41/15M 16QAM 36 0 22.23 22.07 22.21
36 18 22.20 22.04 22.17
36 39 22.18 22.00 22.14
75 0 22.23 22.04 22.14
1 0 21.83 22.42 21.95
1 38 21.74 22.31 21.83
1 74 21.64 22.27 21.76
64QAM 36 0 21.07 20.94 20.85
36 18 21.06 20.92 20.81
36 39 20.99 20.86 20.77
75 0 20.92 20.82 20.84
Low CH Mid CH High CH
LTE Band /BW | Modulation SFfZ'it Oﬁfet 39750CH 40620CH 41490CH
2506MHz | 2593MHz | 2680MHz
1 0 24.05 24.00 23.95
1 50 23.76 23.84 23.78
1 99 23.68 23.77 23.73
QPSK 50 0 23.14 23.08 23.12
50 25 23.10 22.99 23.09
50 50 22.96 22.91 23.03
100 0 23.11 22.99 23.06
1 0 23.56 23.34 23.55
1 50 23.34 23.16 23.35
1 99 23.27 23.13 23.42
41/ 20M 16QAM 50 0 22.18 22.12 22.21
50 25 22.19 22.06 22.15
50 50 22.01 22.01 22.08
100 0 22.15 22.05 22.11
1 0 22.54 22.05 22.42
1 50 22.34 21.95 22.27
1 99 22.33 21.88 22.22
64QAM 50 0 20.98 20.89 20.94
50 25 21.00 20.88 20.88
50 50 20.82 20.81 20.79
100 0 20.92 20.87 20.83
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LTE CA_7C / Low Range
Bandwidth | PCC Fref;ﬁgncy scc Fre%ﬁgncy P | Pcc | 555 | scC | QPSK | 16QAM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T | 49 | 1 0 | 23.04 | 22.02 | 20.28
10420 | 20805 | 25055 |20949 | 25199 | 1 0 1 | 99 | 13.69 | 13.86 | 13.98
50 | 0 | 100 | 0 | 2024 | 19.32 | 19.25
T [ 99 | 1 0 | 23.21 | 22.08 | 20.07
20+10 | 20850 | 2510 | 20994 | 25244 | 1 0 1 | 49 | 1355 | 13.77 | 13.53
00| 0 | 50 | 0 | 2053 | 19.59 | 19.51
T [ 74 | 1 0 | 23.21 | 22.34 | 20.35
15410 | 20825 | 2507.5 |20945| 25195 | 1 0 1 | 49 | 13.71 | 14.09 | 13.94
75 | 0 | 50 | 0 | 2039 | 19.45 | 19.39
T [ 74 | 1 0 | 23.00 [ 22.17 | 20.15
15+15 | 20825 | 2507.5 |20975| 25225 | 1 0 1 | 74 | 1367 | 14.04 | 13.91
75 | 0 | 75 | 0 | 19.26 | 18.32 | 19.21
T | 74 | 1 0 | 23.05 | 22.19 | 20.24
15420 | 20828 | 2507.8 | 20999 | 25249 | 1 0 1 | 99 | 1361 | 13.89 | 13.83
75 | 0 | 100 | 0 | 2019 | 19.26 | 19.18
T [ 99 | 1 0 | 2321 | 22.23 | 20.26
20+15 | 20850 | 2510 | 21021 | 2527.1 1 0 1 | 74 | 1352 | 13.72 | 13.68
100 | 0 | 75 | 0 | 2041 | 1948 | 19.39
T [ 99 | 1 0 | 23.24 | 22.34 | 20.57
20+20 | 20850 | 2510 | 21048 | 25208 | 1 0 1 | 99 | 13.45 | 13.66 | 13.98
100 | 0 | 100 | 0 | 19.39 | 1848 | 19.74
LTE CA_7C / Mid Range
Bandwidth | PCC Frezggncy scc Fre%ﬁgncy FEC | pec | SSC | sce | apsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T | 49 | 1 0 [ 2313 | 2254 | 20.09
10420 | 21006 | 25256 |21150| 2540 1 0 1 | 99 | 13.76 | 14.22 | 13.68
50 | 0 | 100 | 0 | 2027 | 19.34 | 19.35
T [ 99 | 1 0 [ 23.19 | 22.54 | 20.15
20+10 | 21051 | 25301 |21195| 25445 | 1 0 1 | 49 | 1368 | 14.09 | 14.35
100 | 0 | 50 | 0 | 2052 | 1957 | 19.52
1 74 | 1 0 | 2322 | 22.47 | 20.29
15410 | 21051 | 25301 | 21171 | 2542.1 1 0 1 | 49 | 1364 | 1397 | 13.86
75 | 0 | 50 | 0 | 2043 | 1955 | 19.39
1 74 | 1 0 | 2312 | 22.49 | 20.34
15415 | 21025 | 25275 |21175| 25425 [ 1 0 1 | 74 | 1378 | 1421 | 13.96
75 | 0 | 75 | 0 | 19.31 | 1844 | 19.25
1 74 | 1 0 [ 23.16 | 22.32 | 20.19
15420 | 21003 | 25253 | 21174 | 25424 | 1 0 1 | 99 | 13.73 | 14.07 | 13.75
75 | 0 | 100 | 0 | 2029 | 19.39 | 19.31
1T [ 99 | 1 0 [ 23.29 | 22.37 | 20.32
20+15 | 21026 | 2527.6 |21197 | 25447 | 1 0 1 | 74 | 13.71 | 13.85 | 14.38
100 | 0 | 75 | 0 | 2041 | 1952 | 19.43
T 1 99 | 1 0 [ 23.25 | 22.33 | 20.07
20+20 | 21001 | 25251 | 21199 | 25449 | 1 0 1 | 99 | 1349 | 1368 | 13.89
100 | 0 | 100 | 0 | 19.35 | 1842 | 19.45
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LTE CA_7C / High Range
Bandwidth | PCC Frezggncy sce Fre%ﬁgncy FSC | pec | S| scc | aPsK | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
1 29 | 1 0 [ 23.02 | 2242 | 2001
10420 | 21206 | 25456 |21350 | 2560 1 0 1 99 | 1354 | 13.87 | 13.62
50 | 0 | 100 | 0 | 2008 | 1917 | 19.13
1 99 | 1 0 [ 2303 | 2213 | 2023
20+10 | 21251 | 25501 | 21395 | 25645 1 0 1 49 | 1343 | 1367 | 13.72
00| 0 | 50 | 0 | 2027 | 19.37 | 19.21
1 751 0 [ 2308 | 2233 | 20.39
15+10 | 21277 | 25527 | 21397 | 25647 1 0 1 49 | 1355 | 13.81 | 13.85
75 | 0 | 50 | 0 | 2018 | 1929 | 19.25
1 75 1 0 [ 23711 | 2234 | 19.72
15+15 | 21225 | 25475 |21375| 25625 1 0 1 74 | 1359 | 14.03 | 13.65
75 1 0 | 75 | 0 | 1941 | 1819 | 19.15
1 741 0 [ 23.08 | 2209 | 1993
15+20 | 21179 | 25429 | 21350 | 2560 1 0 1 99 | 1358 | 13.91 | 13.62
75 | 0 | 100 | 0 | 2003 1918 | 18.97
1 99 | 1 0 [ 2313 | 2248 | 2046
20415 | 21201 | 25451 | 21372 | 2562.2 1 0 1 74 | 1345 | 13.86 | 13.86
00| 0 | 75 | 0 | 2019 | 19.25 | 1912
1 99 | 1 0 [ 2316 | 22.14 | 2013
20420 | 21152 | 25402 | 21350 | 2560 1 0 1 99 | 1347 | 13.69 | 13.56
100 | 0 | 100 | 0 | 1925 | 1829 | 19.23
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LTE CA_38C / Low Range
Bandwidth | PCC Fref;ﬁgncy scc Fre%ﬁgncy P | Pcc | 555 | scC | QPSK | 16QAM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
1 74 | 1 0 [ 23.75 | 2249 | 20.03
15415 | 37825 | 25775 |37975| 25925 | 1 0 1 74 | 1467 | 1462 | 13.94
75 | 0 | 75 | 0 | 19.98 | 18.85 | 19.44
1 99 | 1 0 | 23.87 | 22.43 | 20.19
20+20 | 37850 | 2580 | 38048 | 2599.8 | 1 0 1 | 99 | 14.33 | 14.07 | 13.93
100 | 0 | 100 | 0 | 19.72 | 1851 | 19.46

LTE CA_38C / Mid Range
Bandwidth | PCC Frezggncy scc Fre%ﬁgncy FEC | pec | S5° | scc | aPsK | 160AM | 64QAM
(MHz) | CH Y | cH Y | gy | Offset | & | Offset | (dBm) | (dBm) | (dBm)
1 74 | 1 0 | 23.73 | 22.66 | 2022
15+15 | 37925 | 2587.5 |38075| 26025 | 1 0 1 74 | 1455 | 14.34 | 13.86
75 | 0 | 75 | 0 | 19.73 | 18.36 | 19.27
1 99 | 1 0 | 23.85 | 22.21 | 20.43
20+20 | 37901 | 25851 | 38099 | 26049 | 1 0 1 | 99 | 1425 | 13.93 | 14.23
100 | 0 | 100 | 0 |19.82 | 1849 | 19.48

LTE CA_38C / High Range
Bandwidth | PCC Fre';ﬁgncy scc Fre%ﬁgncy FeC | Pec | 555 | scC | QPSK | 16QAM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
1 74 | 1 0 [ 2391 | 22.39 | 20.04
15415 | 38025 | 2597.5 |38175| 26125 | 1 0 1 74 | 14.38 | 14.07 | 13.73
75 | 0 | 75 | 0 | 19.77 | 18.36 | 19.25
1 99 | 1 0 [ 23.95 | 22.32 | 2052
20+20 | 37952 | 25902 | 38150 | 2610 1 0 1 99 | 14.37 | 13.88 | 14.21
100 | 0 | 100 | 0 | 19.69 | 18.46 | 19.43
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LTE CA_41C/Low Range
Bandwidth | PCC Frezﬁgncy sce Fre%ﬁgncy FEC | pee | S5 | scc | aPsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T | 24 | 1 0 [ 2326 | 22.35 | 20.16
5420 | 39683 | 2499.3 | 39800 | 2511 1 0 1 | 99 | 1428 | 1416 | 13.95
25 | 0 | 100 | 0 | 1825 1822 | 18.09
1 99 | 1 0 [ 2352 | 22.74 | 2045
20+5 | 39750 | 2506 | 39867 | 25177 | 1 0 1 | 24 | 1434 | 1436 | 1412
00| 0 | 25 | 0 | 19.06 | 18.89 | 18.01
T 1 49 | 1 0 [ 2356 | 2284 | 20.04
10+15 | 39703 | 25013 |39823| 25133 | 1 0 1 74 | 1419 | 1458 | 14.02
50 | 0 | 75 | 0 | 17.76 | 17.79 | 17.72
1 74 T 1 0 [ 2368 | 22.87 | 20.72
15410 | 39725 | 25035 |39845| 25155 | 1 0 1 | 49 | 1421 | 1454 | 14.35
75 | 0 | 50 | 0 | 18.09 | 18.05 | 17.92
T 1 49 | 1 0 [ 2348 | 2262 | 2027
10420 | 39705 | 25015 |39849| 25159 | 1 0 1 | 99 | 1412 | 1443 | 13.96
50 | 0 | 100 | 0 | 1837 | 1835 | 18.33
1 99 | 1 0 [ 2353 | 2272 | 20.76
20+10 | 39750 | 2506 | 39894 | 25204 | 1 0 1 | 49 | 14.02 | 1423 | 14.34
100 | 0 | 50 | 0 | 1872 | 18.73 | 1868
1 74 T 1 0 [ 2353 | 22.77 | 2058
15+15 | 39725 | 25035 |39875| 25185 | 1 0 1 74 | 1418 | 1458 | 14.29
75 | 0 | 75 | 0 | 1855 | 1842 | 1851
7 75 T 1 0 [ 2344 | 22.74 | 20.61
15+20 | 39728 | 2503.8 |39899 | 25209 | 1 0 1 | 99 | 14.08 | 1444 | 14.32
75 | 0 | 100 | 0 | 18.39 | 1841 | 18.31
1 99 | 1 0 [ 2354 | 22.73 | 20.78
20+15 | 39750 | 2506 | 39921 | 2523.1 1 0 1 74| 14.06 | 1427 | 14.44
100 | 0 | 75 | 0 | 1856 | 1859 | 1855
1 99 | 1 0 [ 2348 | 2262 | 20.75
20+20 | 39750 | 2506 | 39948 | 25258 | 1 0 1 | 99 | 1423 | 1419 | 14.35
100 | 0 | 100 | 0 | 1849 | 1847 | 1843
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LTE CA_41C / Mid Range
Bandwidth | PCC Fre';ﬁgncy scc Fre%ﬁgncy FeC | Pec | 555 | scC | QPSK | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T 1 24 | 1 0 [ 2345 | 22.19 | 19.99
5+20 | 40528 | 2583.8 | 40645 | 25955 | 1 0 1 | 99 | 13.99 | 14.05 | 13.93
25 | 0 | 100 | 0 | 1837 | 1834 | 18.36
7 99 | 1 0 | 2329 [ 22.68 | 2052
20+5 | 40595 | 25905 |40712| 26022 | 1 0 1 | 24 | 1371 | 13.95 | 13.68
100 | 0 | 25 | 0 | 1836 | 1831 | 1833
T 1 49 | 1 0 [ 2339 | 2253 | 20.18
10+15 | 40549 | 25859 |40669 | 2597.9 | 1 0 1 74 | 14.04 | 14.38 | 14.01
50 | 0 | 75 | 0 | 1750 | 1752 | 17.49
1 74 T 1 0 [ 2351 | 22.66 | 20.31
15+10 | 40571 | 25881 | 40691 | 2600.1 1 0 1 | 49 | 14.07 | 1422 | 13.99
75 | 0 | 50 | 0 | 17.61 | 1762 | 17.59
T 1 49 | 1 0 [ 2332 | 2262 | 20.14
10420 | 40526 | 2583.6 |40670 | 2598 1 0 1 | 99 | 14.00 | 1453 | 13.99
50 | 0 | 100 | 0 | 18.05| 1812 | 18.11
7 99 | 1 0 | 2342 | 22.73 | 20.61
20+10 | 40571 | 2588.1 |40715| 26025 | 1 0 1 | 49 | 13.98 | 1441 | 14.35
100 | 0 | 50 | 0 | 1829 | 18.31 | 18.22
1 74 T 1 0 [ 2326 | 2243 | 20.29
15+15 | 40545 | 25855 |40695| 26005 | 1 0 1 74 | 14.04 | 1426 | 14.25
75 | 0 | 756 | 0 | 17.93 | 17.95 | 17.85
1 74 T 1 0 [ 2338 | 2262 | 2032
15+20 | 40523 | 2583.3 |40694 | 26004 | 1 0 1 | 99 | 1413 | 1462 | 14.34
75 | 0 | 100 | 0 | 18.01 | 18.04 | 17.96
7 99 | 1 0 | 2344 [ 22.73 | 2052
20+15 | 40546 | 2585.6 |40717 | 26027 | 1 0 1 74 [ 13.97 | 14.46 | 14.29
100 0 | 75 | 0 | 1829 | 183 | 18.17
1 99 | 1 0 | 2332 | 22.63 | 20.08
20420 | 40521 | 25831 |40719| 26029 | 1 0 1 | 99 | 13.95 | 1436 | 13.86
100 | 0 | 100 | 0 | 18.09 | 18.17 | 18.06
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LTE CA_41C / High Range
Bandwidth | PCC Fre';ﬁgncy scc Fre%ﬁgncy FeC | Pec | S5 | scC | QPSK | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T 1 24 | 1 0 [ 2333 [ 2235 | 2049
5+20 | 41373 | 26683 | 41490 | 2680 1 0 1 | 99 | 13.86 | 14.18 | 14.34
25 | 0 | 100 | 0 | 18.11 | 18.05 | 18.07
7 99 | 1 0 [ 2348 | 22.33 | 2041
20+5 | 41440 | 2675 | 41557 | 26867 | 1 0 1 | 24 | 13.92 | 1413 | 14.37
100 | 0 | 25 | 0 | 1881 | 187 | 18.73
T 1 49 | 1 0 [ 2365 | 2256 | 20.15
10+15 | 41395 | 26705 |41515| 26825 | 1 0 1 74 | 13.95 | 1422 | 13.89
50 | 0 | 75 | 0 | 17.72 | 1762 | 17.61
1 74 T 1 0 [ 2352 | 2253 | 2049
15410 | 41417 | 26727 | 41537 | 26847 | 1 0 1 | 49 | 14.05 | 1438 | 2526
75 | 0 | 50 | 0 | 17.77 | 17.66 | 17.52
T 1 49 | 1 0 [ 2344 | 2277 | 2057
10420 | 41346 | 2665.6 |41490 | 2680 1 0 1 | 99 | 14.05 | 1448 | 14.36
50 | 0 | 100 | 0 | 1818 | 181 | 18.07
1 99 | 1 0 [ 2337 | 22.44 | 2011
20+10 | 41391 | 26701 |41535| 26845 | 1 0 1 | 49 | 13.94 | 14.18 | 13.87
100 | 0 | 50 | 0 | 18.36 | 1828 | 18.36
1 74 T 1 0 [ 2342 | 22.71 | 2042
15+15 | 41365 | 26675 |41515| 26825 | 1 0 1 74 | 1413 | 14.28 | 14.29
75 | 0 | 75 | 0 | 1821 | 18.09 | 18.15
1 74 T 1 0 [ 2347 | 2262 | 2011
15+20 | 41319 | 2662.9 |41490| 2680 1 0 1 | 99 | 13.99 | 1434 | 13.88
75 | 0 | 100 | 0 | 18.07 | 17.09 | 17.95
1 99 | 1 0 | 2351 | 2254 | 2022
20+15 | 41341 | 26651 |41512 | 26822 | 1 0 1 74 | 13.96 | 1427 | 13.98
100 0 | 75 | 0 | 1825 | 1845 | 182
1 99 | 1 0 | 2354 | 2252 | 20.51
20420 | 41292 | 26602 |41490| 2680 1 0 1 | 99 | 13.82 | 14.02 | 14.12
100 | 0 | 100 | 0 | 18.05 | 17.94 | 17.98
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EIRP (dBm):
Band WCDMA Band IV
Modulation Tx Channel 1312CH 1413CH 1513CH

Frequency 1712.4MHz 1732.6MHz 1752.6MHz

RMC 12.2K 25.50 25.53 25.60

RMC 64K 25.46 25.52 25.43

RMC 144K 25.44 25.54 25.36

RMC 384K 25.45 25.48 25.42

HSDPA Subtest-1 24 .47 24.50 24.45

HSDPA Subtest-2 24 .44 24.49 24.38

QPSK HSDPA Subtest-3 23.99 24.01 23.92

HSDPA Subtest-4 23.94 23.95 23.92

HSUPA Subtest-1 24.43 24.52 24.44

HSUPA Subtest-2 22.58 22.47 22.45

HSUPA Subtest-3 23.44 23.51 23.42

HSUPA Subtest-4 22.48 22.49 22.37

HSUPA Subtest-5 24 .45 24.53 24.39
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?ZBe o$fsBet 19957CH 20175CH 20393CH
1710.7MHz | 17325MHz | 1754.3MHz
1 0 24.98 24.92 24.79
1 2 25.02 25.00 24.88
1 5 24.97 24.93 24.82
QPSK 3 0 24.89 24.93 2478
3 1 24.93 24.98 2483
3 2 24.96 25.01 2487
6 0 2412 2412 24.02
1 0 2431 2455 2410
1 2 2437 24.60 2419
1 5 2432 2455 2415
4/1.4M 16QAM 3 0 2424 2437 24.22
3 1 24 31 24.42 2433
3 2 24,30 24.40 24 31
6 0 2337 2316 23.26
1 0 23.18 2313 23.27
1 2 23.26 2321 23.41
1 5 2321 2313 23.29
64QAM 3 0 22.98 2314 23.24
3 1 23.05 23.22 23.28
3 2 22.95 2314 2317
6 0 22.12 22.34 21.90
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?ZBe o$fsBet 19965CH 20175CH 20385CH
17115MHz | 17325MHz | 1753 .5MHz
1 0 24.95 25.04 24.88
1 7 25.08 2513 24.96
1 14 25.01 25.01 24.86
QPSK 8 0 2423 2423 24.06
8 4 2427 2425 2414
8 7 24 21 2424 24.08
15 0 2423 2424 2412
1 0 24.20 24.66 2423
1 7 24 27 24,69 24.26
1 12 2414 2459 24.19
413M 16QAM 8 0 23.39 23.38 23.22
8 4 2339 2336 23.23
8 7 2337 2333 23.16
15 0 2333 2335 2315
1 0 23.34 2317 2318
1 7 23.44 23.29 23.26
1 14 23.33 2321 2313
64QAM 8 0 22.13 2217 21.93
8 4 22.19 22.20 22.02
8 7 22.12 22.14 21.04
15 0 22.05 2213 22.03
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?f?et 19975CH 20175CH 20375CH
17125MHz | 1732.5MHz | 1752.5MHz
1 0 2514 25.07 25.03
1 13 2516 25.08 25.03
1 24 25.09 25.04 24.92
QPSK 12 0 2418 24.29 2415
12 6 24.19 24.29 2416
12 11 24 21 24.24 2415
25 0 2427 24.26 2412
1 0 24.48 24 83 2434
1 13 24 48 24.85 2436
1 24 24.44 2475 24.29
4/5M 16QAM 12 0 23.40 23.44 23.27
12 6 2338 23.45 23.30
12 11 2334 23.45 23.23
25 0 23.32 23.37 23.15
1 0 23.02 23.46 23.25
1 13 23.07 23.46 23.29
1 24 23.02 2335 23.23
64QAM 12 0 22.16 22.08 22.08
12 6 22.16 22.08 22.08
12 11 2211 22.06 22.06
25 0 22.10 22.09 22.02
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?Ee O?sBet 20000CH 20175CH 20350CH
1715MHz 1732.5MHz | 1750MHz
1 0 25.06 2517 24.88
1 25 24.96 25.03 24.88
1 49 25.07 24.98 2484
QPSK 25 0 2427 2427 2418
25 13 2423 24,30 2417
25 25 24.30 2423 2413
50 0 2433 2423 2412
1 0 24.29 24.71 24.22
1 25 2413 24.60 2419
1 49 2425 2454 2413
4/10M 16QAM 25 0 23.35 23.42 23.32
25 13 23.36 2337 2334
25 25 23.40 23.35 23.26
50 0 2343 2333 23.26
1 0 23.46 2331 23.11
1 25 2334 23.22 2314
1 49 23.44 23.20 23.11
64QAM 25 0 2215 22.24 22.10
25 13 2215 22.24 2212
25 25 22.21 22.23 22.10
50 0 22.25 22.21 22.00
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe Oﬁget 20025CH 20175CH 20325CH
17175MHz | 17325MHz | 1747 5MHz
1 0 2516 2511 2512
1 38 24.98 25.02 24.96
1 74 24.96 25.06 24.96
QPSK 36 0 24.28 24.30 24.23
36 18 2430 24.25 2419
36 39 2427 24.26 2412
75 0 2433 2427 2418
1 0 24 31 24.71 24.65
1 38 2413 24,63 24.60
1 74 2416 24 57 24 58
4/15M 16QAM 36 0 23.39 23.44 2331
36 18 23.44 2338 23.28
36 39 2337 2335 23.21
75 0 23.43 23.40 23.26
1 0 23.46 23.27 23.68
1 38 2333 23.20 2353
1 74 23.32 23.19 23.58
64QAM 36 0 22.20 22.24 22.08
36 18 22.26 22.20 22.07
36 39 22.22 2217 22.04
75 0 22.24 2218 22.09
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?ZBG O';Set 20050CH 20175CH 20300CH
1720MHz | 17325MHz | 1745MHzZ
1 0 2511 2519 2510
1 50 25.07 25.01 24.84
1 99 25.04 24.98 24.91
QPSK 50 0 2438 24.40 2428
50 25 2433 2432 2425
50 50 2427 2425 2413
100 0 24,30 24.29 2419
1 0 24.92 24.92 2471
1 50 24.84 24.67 24.46
1 99 24.82 24.62 24.56
4/20M 16QAM 50 0 23.49 23.44 23.32
50 25 23.44 23.36 23.28
50 50 23.39 2333 23.23
100 0 23.41 2331 23.28
1 0 2337 23.58 2375
1 50 2332 2337 2351
1 99 2335 2337 23.62
64QAM 50 0 22.28 2227 2217
50 25 22.25 22.23 2215
50 50 22.20 22.15 22.07
100 0 22.22 2218 22.08
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Low CH Mid CH High CH
LTE Band /BW | Modulation SF?fe oﬁfet 20775CH | 21100CH | 21425CH
2502.5MHz | 2535MHz | 2567.5MHz
1 0 24.95 25.07 24.98
1 13 25.02 2524 25.02
1 24 24.89 2510 24.95
QPSK 12 0 2410 2430 24.20
12 6 24.12 24,30 2422
12 1 24.08 2430 24.20
25 0 24.09 2432 24.20
1 0 2432 2473 2439
1 13 2437 24.88 2439
1 24 2427 2479 2432
7/5M 16QAM 12 0 23.25 23.50 2333
12 6 23.23 2352 2334
12 1 2317 2352 2331
25 0 2313 2343 23.22
1 0 2317 22.99 2334
1 2 23.23 2317 23.41
1 5 2315 23.05 23.28
64QAM 3 0 21.00 22.23 22.02
3 1 22.00 22.24 22.04
3 2 22.00 22.18 22.01
6 0 21.94 22.14 22.05
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?fsBet 20800CH | 21100CH | 21400CH
2505MHz | 2535MHz | 2565MHz
1 0 24.88 25.02 24.90
1 25 24.82 2510 2484
1 49 24.92 25.02 24.89
QPSK 25 0 2413 2435 24.09
25 13 24.09 2432 2412
25 25 2419 2429 24.07
50 0 2413 24.26 24.08
1 0 2410 24,65 2424
1 25 24.02 24.66 2417
1 49 23.99 24 63 2418
7/10M 16QAM 25 0 23.16 2341 23.28
25 13 2319 23.41 23.24
25 25 23.26 2337 23.22
50 0 23.18 23.38 2315
1 0 23.25 23.19 23.16
1 25 23.23 23.28 2315
1 49 23.29 23.24 2315
64QAM 25 0 22.01 22.26 22.02
25 13 21.98 22.27 22.07
25 25 2210 22.24 22.01
50 0 22.04 22.20 21.93
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?EG O?fsBet 20825CH | 21100CH | 21375CH
2507 5MHz | 2535MHz | 2562.5MHZ
1 0 24.95 25.08 25.06
1 38 24 81 25.06 24.94
1 74 2476 25.07 25.01
QPSK 36 0 2411 24.20 2413
36 18 24 21 2431 24.09
36 39 2412 2424 24.05
75 0 2416 24.26 24.09
1 0 2417 24.70 2457
1 38 23.97 24.65 24 55
1 74 23.96 24 61 2459
7/15M 16QAM 36 0 23.22 23.36 23.22
36 18 2331 23.44 23.21
36 39 23.20 23.36 2313
75 0 23.27 2337 23.20
1 0 23.32 2331 2357
1 38 23.20 23.26 23.50
1 74 23.16 23.24 23.56
64QAM 36 0 22.02 22.21 22.04
36 18 22.13 22.30 22.03
36 39 22.10 22.25 21.98
75 0 22.05 22.21 22.01
Low CH Mid CH High CH
LTE Band /BW | Modulation SRizBe o$fsBet 20850CH | 21100CH | 21350CH
2510MHz | 2535MHz | 2560MHz
1 0 2518 2528 2521
1 50 25.01 25.14 24.99
1 99 24.94 25.09 25.03
QPSK 50 0 2417 2436 2418
50 25 2414 2432 2414
50 50 2415 2424 24.04
100 0 2413 24 31 24.12
1 0 2477 2475 24.60
1 50 24.66 24.70 2453
1 99 2464 2458 2454
7/ 20M 16QAM 50 0 23.33 2343 23.22
50 25 2327 23.38 2317
50 50 23.19 23.33 2313
100 0 23.27 23.41 23.18
1 0 2333 23.45 23.68
1 50 23.27 23.40 23.60
1 99 23.28 23.38 2358
64QAM 50 0 2213 22.26 22.08
50 25 22.13 22.25 22.06
50 50 22.02 22.20 21.98
100 0 22.03 22.20 21.97
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRizBe o$fsBet 37775CH | 38000CH | 38225CH
25725MHz | 2595MHz | 2617 .5MHz
1 0 2488 2478 2488
1 13 24.96 24.90 25.02
1 24 24.87 24.84 24.94
QPSK 12 0 24.09 24.00 24.05
12 6 24.09 24.09 24.19
12 11 24.06 24.08 2419
25 0 24.06 24.06 24.06
1 0 24.39 24.30 24.40
1 13 24.40 24.45 2452
1 24 24.29 2433 24.44
38/ 5M 16QAM 12 0 23.16 23.02 23.09
12 6 2317 2313 23.22
12 11 23.16 23.12 23.20
25 0 23.09 23.14 23.02
1 0 2321 22.89 23.36
1 13 23.26 23.06 23.50
1 24 2315 22.96 23.40
64QAM 12 0 2183 2179 21.89
12 6 21.88 21.92 22.03
12 11 21.83 21.93 22.02
25 0 21.80 21.97 21.80
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?sBet 37800CH | 38000CH | 38200CH
2575MHz | 2595MHz | 2615MHzZ
1 0 24.85 24.98 24.93
1 25 24.84 24.96 24.82
1 49 24.89 24.91 24.85
QPSK 25 0 24.08 24.09 24.06
25 13 2419 2410 24.07
25 25 2412 24.06 23.96
50 0 24.14 24.07 23.94
1 0 24.40 24 53 2452
1 25 2435 24 51 2436
1 49 24.42 24.45 24.40
38/10M 16QAM 25 0 23.10 2315 23.08
25 13 23.20 2318 23.06
25 25 2317 2313 23.01
50 0 23.20 23.14 23.04
1 0 22.76 2347 23.20
1 25 22.68 23.44 23.03
1 49 22.80 2338 23.08
64QAM 25 0 21.94 2187 2177
25 13 22.05 21.88 2178
25 25 22.01 21.87 2172
50 0 21.99 21.85 2178
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRizBe o$fsBet 37825CH | 38000CH | 38175CH
25775MHz | 2595MHz | 2612.5MHz
1 0 24.89 24.95 24 91
1 38 24 91 24.92 24.87
1 74 2473 24.87 24.84
QPSK 36 0 2419 2412 24.01
36 18 2415 24.07 23.96
36 39 2412 24.02 23.92
75 0 2413 24.09 23.97
1 0 24.45 24.48 24.44
1 38 2443 2448 24.40
1 74 24.20 24.48 2437
38/ 15M 16QAM 36 0 23.24 23.15 2311
36 18 23.22 23.15 23.07
36 39 23.16 23.08 23.02
75 0 23.20 23.14 23.05
1 0 22.80 2337 23.04
1 38 2278 23.38 22.99
1 74 22.66 2334 22.95
64QAM 36 0 22.13 22.03 21.82
36 18 22.11 22.02 21.81
36 39 22.05 21.95 21.77
75 0 22.03 21.92 21.85
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?sBet 37850CH | 38000CH | 38150CH
2580MHz | 2595MHz | 2610MHzZ
1 0 25.02 24.99 24.95
1 50 24.82 24.94 24.88
1 99 2475 24.83 24.77
QPSK 50 0 24 21 2414 24.05
50 25 2416 2410 24.01
50 50 23.07 24.03 23.90
100 0 2417 24.07 23.99
1 0 24 52 2427 24,60
1 50 2439 24.24 24.48
1 99 2427 2417 24.44
38/ 20M 16QAM 50 0 23.21 23.20 23.12
50 25 23.19 2317 23.09
50 50 23.03 2311 23.02
100 0 2317 23.14 23.04
1 0 2351 23.04 23.36
1 50 23.40 23.05 23.27
1 99 2333 22.97 23.26
64QAM 50 0 22.06 21.97 21.93
50 25 22.03 21.96 21.90
50 50 21.85 21.90 21.82
100 0 22.01 21.93 21.91
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRizBe o$fsBet 39675CH | 40620CH | 41565CH
24985MHz | 2593MHz | 2687.5MHz
1 0 25.06 24 91 24 87
1 13 25.06 24.93 24.92
1 24 25.01 2485 24.84
QPSK 12 0 2424 24.07 2416
12 6 2428 2415 2417
12 11 2422 24.09 2413
25 0 24.22 24.09 2414
1 0 2454 24.40 24.47
1 13 2454 24.45 2454
1 24 24.45 2434 24.45
41/5M 16QAM 12 0 2334 2317 23.29
12 6 23.36 23.19 23.29
12 11 23.30 23.13 23.28
25 0 23.25 2317 23.20
1 0 2357 23.24 22.89
1 13 23.63 23.28 22.99
1 24 2354 23.21 22.87
64QAM 12 0 22.14 21.90 21.92
12 6 22.19 21.92 21.87
12 11 22.13 21.89 21.89
25 0 22.01 21.81 21.89
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?sBet 39700CH | 40620CH | 41540CH
2501MHz | 2593MHz | 2685MHzZ
1 0 24.99 25.02 24.98
1 25 24.94 24.98 24.88
1 49 2484 24.91 24.84
QPSK 25 0 2423 2413 24.20
25 13 2424 2414 2415
25 25 2418 24.08 2414
50 0 2422 24.09 2416
1 0 24 52 24.60 2452
1 25 24.49 24 53 24.43
1 49 24.42 24.48 24.46
41/10M 16QAM 25 0 23.29 2317 2323
25 13 23.27 2315 23.26
25 25 23.23 23.12 23.21
50 0 23.27 23.16 23.23
1 0 22.87 23.48 23.15
1 25 22.84 23.45 23.04
1 49 2275 23.40 23.04
64QAM 25 0 22.09 2187 21.86
25 13 22.07 21.90 21.84
25 25 22.03 21.88 21.82
50 0 22.01 21.92 21.90
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Low CH Mid CH High CH
LTE Band /BW | Modulation SRizBe o$fsBet 39725CH | 40620CH | 41515CH
25035MHz | 2593MHz | 2682.5MHz
1 0 25.04 25.08 25.03
1 38 24.95 2491 24 91
1 74 24.83 24.88 24 87
QPSK 36 0 2422 24.00 24.19
36 18 24 21 24.09 2418
36 39 2417 24.02 24.10
75 0 2421 24.06 2417
1 0 2461 24.62 2459
1 38 24 51 2452 2443
1 74 24.40 2451 2442
41/ 15M 16QAM 36 0 23.33 2317 2331
36 18 23.30 2314 2327
36 39 23.28 23.10 23.24
75 0 2333 23.14 23.24
1 0 22.93 2352 23.05
1 38 22.84 23.41 22.93
1 74 2274 2337 22.86
64QAM 36 0 2217 22.04 21.95
36 18 22.16 22.02 21.91
36 39 22.09 21.96 2187
75 0 22.02 21.92 21.04
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?sBet 39750CH | 40620CH | 41490CH
2506MHz | 2593MHz | 2680MHzZ
1 0 2515 2510 25.05
1 50 24.86 24.94 24.88
1 99 2478 2487 2483
QPSK 50 0 2424 2418 2422
50 25 24.20 24.09 2419
50 50 24.06 24.01 2413
100 0 24 21 24.09 2416
1 0 24.66 24.44 24,65
1 50 24.44 24.26 24 45
1 99 2437 2423 24 52
41/20M 16QAM 50 0 23.28 23.22 2331
50 25 23.29 23.16 23.25
50 50 2311 2311 2318
100 0 23.25 2315 2321
1 0 23.64 2315 2352
1 50 23.44 23.05 2337
1 99 2343 22.98 23.32
64QAM 50 0 22.08 21.99 22.04
50 25 22.10 21.98 21.98
50 50 21.92 21.91 21.89
100 0 22.02 21.97 21.93
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LTE CA_7C/Low Range
Bandwidth | PCC Fre';ﬁgncy scc Fre%gecncy Fe | Pec | S5 | scc | PSK | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T [ 49 | 1 0 [ 244 [ 23.12 | 2138
10420 | 20805 | 25055 |20049 | 2519.9 [ 1 0 1 | 99 | 1479 | 1496 | 15.08
50 | 0 | 100 | 0 | 21.34 | 2042 | 2035
1T [ 99 | 1 0 | 2431 | 2338 | 21.17
20+10 | 20850 | 2510 | 20994 | 25244 [ 7 0 T [ 49 | 1465 | 1487 | 14.63
700 | 0 | 50 | 0 | 21.63 | 2069 | 2061
T [ 74 | 1 0 [ 2431 | 2344 | 2145
15+10 | 20825 | 2507.5 |20945| 25195 | 1 0 T [ 49 | 14.81 | 1519 | 15.04
75 | 0 [ 50 | 0 | 2149 | 2055 | 2049
1T [ 74 | 1 0 [ 2419 [ 2327 | 2125
15+15 | 20825 | 2507.5 |20975| 25225 | 1 0 T [ 74 | 14.77 | 1514 | 15.01
75 | 0 | 75 | 0 | 2036 | 19.42 | 20.31
1T [ 74 | 1 0 [ 24.15 [ 2320 | 21.34
15420 | 20828 | 2507.8 | 20099 | 25249 [ 1 0 T | 99 | 14.71 | 14.99 | 14.93
76 | 0 | 100 | 0 | 21.29 | 20.36 | 2028
1T [ 99 | 1 0 | 2431 2333 | 21.36
20+15 | 20850 | 2510 | 21021 | 2527.1 1 0 T [ 74 [ 1462 | 1482 | 14.78
100 | 0 | 75 | 0 | 2151 | 2058 | 20.49
T [ 99 | 1 0 | 24.34 | 23.44 | 2167
20+20 | 20850 | 2510 | 21048 | 25298 [ 1 0 1 [ 99 | 14.55 | 14.76 | 15.08
700 | 0 | 700 | 0 | 20.49 | 19.58 | 20.84
LTE CA_7C / Mid Range
Bandwidth | PCC Fre'aﬁgncy scc Fre%ﬁgncy e | pec | SSC | scc | aPsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T [ 49 | 1 0 [ 2423 | 2364 | 2119
10420 | 21006 | 25256 | 21150 | 2540 1 0 1 | 99 | 14.86 | 1532 | 14.78
50 | 0 | 100 | 0 | 21.37 | 2044 | 2045
1 [ 99 | 1 0 | 24.29 | 2364 | 21.25
20+10 | 21051 | 25301 | 21195 | 25445 [ 1 0 1T | 49 | 14.78 | 1519 | 1545
700 | 0 | 50 | 0 | 21.62 | 20.67 | 20.62
T [ 74 | 1 0 | 2432 | 2357 | 21.39
15410 | 21051 | 2530.1 | 21171 | 2542.1 1 0 1 | 49 | 14.74 | 1507 | 14.96
75 | 0 [ 50 | 0 | 2153 | 2065 | 2049
T [ 74 | 1 0 [ 2422 | 2359 | 2144
15415 | 21025 | 25275 |21175| 25425 [ 1 0 T [ 74 | 1488 | 1531 | 15.06
75 | 0 | 75 | 0 | 2041 | 19.54 | 20.35
T [ 74 | 1 0 [ 2426 | 2342 | 2129
15420 | 21003 | 25253 | 21174 | 25424 [ 1 0 1 | 99 | 14.83 | 1517 | 14.85
76 | 0 | 100 | 0 | 21.39 | 2049 | 2041
1 [ 99 | 1 0 | 24.39 | 2347 | 2142
20415 | 21026 | 25276 | 21197 | 25447 |1 0 T [ 74 [ 1481 | 1495 | 15.48
700 | 0 | 75 | 0 | 2151 | 20.62 | 20.53
T [ 99 | 1 0 | 24.35 | 2343 | 2147
20+20 | 21001 | 25251 | 21199 | 25449 | 1 0 1 | 99 | 14.50 | 14.78 | 14.99
700 | 0 | 700 | 0 | 2045 | 19.52 | 20.55
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LTE CA_7C / High Range
Bandwidth | PCC Fre';ﬁgncy scc Fre%ﬁecncy Fe | Pec | 555 | scC | PSK | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
1 | 49 | 1 0 | 2412 | 2322 | 2111
10420 | 21206 | 25456 |21350| 2560 1 0 1 | 99 | 1464 | 1497 | 14.72
50 | 0 | 100 | 0 | 21.18 | 2027 | 2023
1 99 | 1 0 | 2413 | 2323 | 21.33
20+10 | 21251 | 25501 | 21395 | 25645 | 1 0 1 | 49 | 1453 | 1477 | 14.82
100 | 0 | 50 | 0 | 21.37 | 2047 | 2031
1 74 | 1 0 | 2418 | 2343 | 2149
15410 | 21277 | 25527 | 21397 | 25647 | 1 0 1 | 49 | 1465 | 1491 | 14.95
75 | 0 | 50 | 0 | 2128 | 2039 | 2035
1 74 | 1 0 | 2421 | 2344 | 20.82
15415 | 21225 | 25475 |21375| 25625 | 1 0 1 74 | 1469 | 1513 | 14.75
75 | 0 | 75 | 0 | 2021 | 1929 | 20.25
1 74 | 1 0 | 2418 | 2319 | 21.03
15+20 | 21179 | 25429 |21350| 2560 1 0 1 | 99 | 1468 | 15.01 | 14.72
75 | 0 | 100 | 0 | 2113 | 2028 | 20.07
1 99 | 1 0 | 2423 | 2358 | 2156
20+15 | 21201 | 25451 | 21372 | 25622 | 1 0 1 74 | 1455 | 14.96 | 14.96
100 | 0 | 75 | 0 | 2129 | 2035 | 2022
1 99 | 1 0 | 2426 | 2324 | 21.23
20+20 | 21152 | 25402 | 21350 | 2560 1 0 1 | 99 | 1457 | 1479 | 14.66
100 | 0 | 100 | 0 | 2035 | 19.39 | 2033
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LTE CA_38C / Low Range
Bandwidth | PCC FreZﬁeCncy scc Fre%ﬁgncy FEC | pec | S5 | scc | aPsK | 160AM | 64QAM
(MHz) | CH | Fromisnoy | “e | Freguency | BB | offset | & | Offset | (dBm) | (dBm) | (dBm)
T [ 74 | 1 0 | 24.85 | 2350 | 21.13
15+15 | 37825 | 2577.5 |37975| 25925 | 1 0 T [ 74 [ 1577 | 1572 | 15.04
75 | 0 | 75 | 0 [ 2108 | 19.95 | 20.54
1 [ 99 | 1 0 | 24.97 | 2353 | 21.29
20+20 | 37850 | 2580 | 38048 | 2599.8 [ 1 0 T [ 99 | 1543 | 1517 | 15.03
700 | 0 [ 100 0 [ 20.82 | 19.67 | 20.56

LTE CA_38C / Mid Range
Bandwidth | PCC Frch;Egncy scc Fre%ggncy FEC | pec | S5° | scc | aPsK | 160AM | 64QAM
(MHz) | cH | Framuenoy | “eiy | Freguency | BB offset | &° | Offset | (dBm) | (dBm) | (dBm)
T [ 74 | 1 0 | 2483 | 23.76 | 2132
15+15 | 37925 | 25875 |38075| 26025 [ 1 0 T [ 74 | 1565 | 1544 | 14.96
75 [ 0 | 75 | 0 [ 2083 | 19.46 | 20.37
1 [ 99 | 1 0 | 24.95 | 2331 | 2153
20+20 | 37901 | 25851 |38099 | 26049 [ 1 0 1 [ 99 | 1535 | 1503 | 15.33
700 | 0 [ 100 [ 0 [ 20.92 | 19.59 | 20.58

LTE CA_38C / High Range
Bandwidth | PCC Frezggncy scc Fre%ﬁgncy FEC | pec | SSC | scc | apsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T [ 74 | 1 0 | 2501 | 2349 | 2114
15+15 | 38025 | 2597.5 | 38175 | 26125 | 1 0 T | 74 | 1548 | 1517 | 14.83
75 | 0 | 75 | 0 [ 2087 | 19.46 | 20.35
1T [ 99 | 1 0 | 25.05 | 2342 | 2162
20+20 | 37952 | 25902 | 38150 | 2610 1 0 T [ 99 | 1547 | 14.98 | 15.31
700 | 0 [ 100 | 0 | 20.79 | 19.56 | 2053
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LTE CA_41C / Low Range
Bandwidth | PCC Frezgecncy scc Fre%ﬁecncy FEC | pec | SS€| scc | aPsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
1 | 24 | 1 0 | 2436 | 2345 | 21.06
5+20 | 39683 | 24993 |39800 | 2511 1 0 1 | 99 | 1538 | 1526 | 15.05
25 | 0 | 100 | 0 | 1935 | 19.32 | 19.19
1 99 | 1 0 | 2462 | 2384 | 2155
20+5 | 39750 | 2506 | 39867 | 2517.7 | 1 0 1 | 24 | 1544 | 1546 | 1522
100 | 0 | 25 | 0 | 20.16 | 19.99 | 20.01
1 | 49 | 1 0 | 2466 | 23.94 | 21.34
10+15 | 39703 | 25013 | 39823 | 25133 [ 1 0 1 74 | 1529 | 1568 | 15.12
50 | 0 | 75 | 0 | 18.86 | 18.89 | 18.82
1 74 | 1 0 | 2478 | 23.97 | 21.82
15+10 | 39725 | 25035 |39845| 25155 | 1 0 1 | 49 | 1531 | 1564 | 1545
75 | 0 | 50 | 0 | 19.19 | 19.15 | 19.02
1 | 49 | 1 0 | 2458 | 23.72 | 21.37
10420 | 39705 | 25015 |39849| 25159 [ 1 0 1 | 99 | 1522 | 1553 | 15.06
50 | 0 | 100 | 0 | 1947 | 19.45 | 19.43
1 99 | 1 0 | 2463 | 2382 | 21.86
20+10 | 39750 | 2506 | 39894 | 25204 | 1 0 1 | 49 | 1512 | 1533 | 1544
100 | 0 | 50 | 0 | 19.82 | 19.83 | 19.78
1 74 | 1 0 | 2463 | 2387 | 2168
15+15 | 39725 | 25035 |39875| 25185 | 1 0 1 74 | 1528 | 1568 | 15.39
75 | 0 | 75 | 0 | 19.65 | 1952 | 19.61
1 74 | 1 0 | 2454 | 23.84 | 21.71
15+20 | 39728 | 25038 |39899 | 25209 | 1 0 1 | 99 | 1518 | 1554 | 1542
75 | 0 | 100 | 0 | 19.49 | 1951 | 19.41
1 99 | 1 0 | 2464 | 2383 | 21.88
20+15 | 39750 | 2506 | 39921 | 25231 1 0 1 74 | 1516 | 1537 | 1554
100 | 0 | 75 | 0 | 19.66 | 19.69 | 19.65
1 99 | 1 0 | 2458 | 23.72 | 21.85
20+20 | 39750 | 2506 | 39948 | 25258 | 1 0 1 | 99 | 15.33 | 1529 | 1545
100 | 0 | 100 | 0 | 1959 | 1957 | 1953
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LTE CA_41C / Mid Range
Bandwidth | PCC Frezgecncy scc Fre%ﬁecncy FEC | pec | SS€| scc | aPsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T | 24 | 1 0 | 2425 | 2329 | 21.09
5420 | 40528 | 2583.8 |40645| 25955 | 1 0 1 | 99 | 1509 | 15.15 | 15.03
25 | 0 | 100 | 0 | 1947 | 1944 | 19.46
1 99 | 1 0 | 2439 | 23.78 | 21.62
20+5 | 40595 | 25905 | 40712 | 26022 | 1 0 1 | 24 | 1481 | 1505 | 14.78
100 | 0 | 25 | 0 | 1946 | 1941 | 19.43
1 | 49 | 1 0 | 2449 | 2363 | 21.28
10+15 | 40549 | 25859 | 40669 | 25979 | 1 0 1 74 | 1514 | 1548 | 1511
50 | 0 | 75 | 0 | 1869 | 1862 | 1859
1 74 | 1 0 | 2461 | 23.76 | 2141
15+10 | 40571 | 25881 | 40691 | 2600.1 1 0 1 | 49 | 15617 | 1532 | 15.09
75 | 0 | 50 | 0 | 1871 | 1872 | 18.69
1 | 49 | 1 0 | 2442 | 2372 | 21.24
10420 | 40526 | 25836 |40670| 2598 1 0 1 | 99 | 1519 | 1563 | 15.09
50 | 0 | 100 | 0 | 19.15 | 1922 | 19.21
1 99 | 1 0 | 2452 | 23.83 | 21.71
20+10 | 40571 | 2588.1 |40715| 26025 | 1 0 1 | 49 | 1508 | 1551 | 1545
100 | 0 | 50 | 0 | 1939 | 1941 | 19.32
1 74 | 1 0 | 2436 | 2353 | 21.39
15+15 | 40545 | 25855 | 40695| 26005 | 1 0 1 74 | 15614 | 1536 | 15.35
75 | 0 | 75 | 0 | 19.03 | 19.05 | 18.95
1 74 | 1 0 | 2448 | 2372 | 2142
15+20 | 40523 | 25833 | 40694 | 26004 | 1 0 1 | 99 | 15623 | 15.72 | 1544
75 | 0 | 100 | 0 | 19.11 | 1914 | 19.06
1 99 | 1 0 | 2454 | 2383 | 21.62
20+15 | 40546 | 2585.6 | 40717 | 26027 | 1 0 1 74 | 1507 | 1556 | 15.39
100 | 0 | 75 | 0 | 1939 | 194 | 19.27
1 99 | 1 0 | 2442 | 2373 | 21.18
20+20 | 40521 | 25831 | 40719 | 26029 | 1 0 1 | 99 | 1505 | 1546 | 14.96
100 | 0 | 100 | 0 | 19.19 | 19.27 | 19.16
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LTE CA_41C / High Range
Bandwidth | PCC Frezgecncy scc Fre%ﬁecncy FEC | pec | SS€ | scc | apsk | 160AM | 64QAM
(MHz) CH (MHz) CH (MHz) Size Offset Size Offset | (dBm) | (dBm) | (dBm)
T | 24 | 1 0 | 2443 | 2345 | 2159
5420 | 41373 | 2668.3 | 41490 | 2680 1 0 1 | 99 | 14.96 | 1528 | 1544
25 | 0 | 100 | 0 | 1921 | 1915 | 19147
1 99 | 1 0 | 2428 | 2343 | 2151
20+5 | 41440 | 2675 | 41557 | 26867 | 1 0 1 | 24 | 15.02 | 1523 | 1547
100 | 0 | 25 | 0 | 1991 | 19.8 | 19.83
1 | 49 | 1 0 | 2475 | 2366 | 21.25
10415 | 41395 | 26705 |41515| 26825 | 1 0 1 74 | 15.05 | 1532 | 14.99
50 | 0 | 75 | 0 | 1882 | 1872 | 18.71
1 74 | 1 0 | 2462 | 2363 | 2159
15410 | 41417 | 26727 | 41537 | 26847 [ 1 0 1 | 49 | 15615 | 1548 | 26.36
75 | 0 | 50 | 0 | 18.87 | 18.76 | 18.62
1 | 49 | 1 0 | 2454 | 23.87 | 21.67
10420 | 41346 | 26656 | 41490 | 2680 1 0 1 | 99 | 15615 | 1558 | 1546
50 | 0 | 100 | 0 | 1928 | 192 | 1917
1 99 | 1 0 | 2447 | 2354 | 21.21
20+10 | 41391 | 26701 |41535| 26845 | 1 0 1 | 49 | 15.04 | 1528 | 14.97
100 | 0 | 50 | 0 | 19.46 | 19.38 | 19.46
1 74 | 1 0 | 2452 | 2381 | 2152
15+15 | 41365 | 26675 |41515| 26825 | 1 0 1 74 | 1523 | 15.38 | 15.39
75 | 0 | 75 | 0 | 1931 | 1919 | 19.25
1 74 | 1 0 | 2451 | 2372 | 21.21
15+20 | 41319 | 2662.9 | 41490 | 2680 1 0 1 | 99 | 1500 | 1544 | 14.98
75 | 0 | 100 | 0 | 19.17 | 19.09 | 19.05
1 99 | 1 0 | 2461 | 2364 | 2132
20+15 | 41341 | 26651 | 41512 | 26822 | 1 0 1 74 | 15.06 | 1537 | 15.08
00| 0 | 75 | 0 | 1935 | 1925 | 193
1 99 | 1 0 | 2464 | 2362 | 21.61
20+20 | 41292 | 26602 | 41490 | 2680 1 0 1 | 99 | 14.92 | 1512 | 1522
100 | 0 | 100 | 0 | 19.15 | 19.04 | 19.08
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Report No.: BTL-FCCP-9-1909C106

WCDMA Band IV_WCDMA

QPSK

Frequency

Channel (MHz)

99% Occupied Bandwidth

(MHz) Channel

Frequency

26dB B idth (MH
(MHz) 6dB Bandwidth (MHz)

1312 1712.4

4.139 1312

1712.4 4.710

1413 1732.6

4.144 1413

1732.6 4.709

1513 1752.6

4141 1513

1752.6 4.704

Spectrum Plot

1312 |

1413

—
[ Keysight Spectrum Analyzer - Occupied BW.

-
T | & el = Keysiaht Speciam Ansyee- Occupieaw
% 5o i

R [s02 AC SeNSEaNT]
eq 400000
M\ Trig: Free Run
#FGain:Low #Atten: 40 dB
Ref Offset6.4 dB.
Ref 30.00 dBm

R A P R

Center Freq: 1.712400000 GHz

|-o &l

ALIGN AUTO | 07:28:31PM Sep 25,2019

Radio Std: None q ente eq 600000
AvglHold:>10110
Radio Device: BTS

Ref Offset 6.4 dB
Ref 30.00 dBm

Center Freq|
1.712400000 GHz|

==}
#FGain:Low

SENSEANT T

ALTGN AUTO __07:29:30PM Sep 25, 2019

Radio Std: None Frequency

Center Freq: 1.732600000 GHz
o Trig: Free Run Avg|Hold:>10110

#Atten: 40 dB Radio Device: BTS

CenterFreq
1.732600000 GHz

Span 10 MHz| CF Ste| Center 1.733 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1000000 MH': #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|
Man
Occupied Bandwidth Total Power 34.0 dBm Occupied Bandwidth Total Power 33.8 dBm
4.1388 MHz FreqoOffset 4.1442 MHz
Transmit Freq Error 6.189 kHz % of OBW Power 99.00 % OhH Transmit Freq Error 6.005 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.710 MHz x dB -26.00 dB x dB Bandwidth 4.709 MHz x dB -26.00 dB
= sTATUS
E5 Keysight Spectrum Anayzer - Occupied BW Er
R [s02 AC SeNsEaNT] LIGN AUTO __[07:27:30PM Sep 25,2015
q Center Freq: 1.752600000 GHz Radio Std: None
o Trig: Free Run Avg|Hold:>10/10
#FGain:Low __#Atten: 40 dB Radio Device: BTS
Ref Offset6.4 dB.
Ref 30.00 dBm
eSS S s ey Center Freq|

»

#Res BW 100 kHz
Occupied Bandwidth
4.1414 MHz

1.740 kHz
4.704 MHz

Transmit Freq Error
x dB Bandwidth

x dB

#VBW 300 kHz

Total Power

% of OBW Power

1.752600000 GHz|

Span 10 MHz|

Sweep 1.267 ms] 1.000%50?4?;
Man
33.4dBm
Freq Offset|
0 Hz|

99.00 %
-26.00 dB
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WCDMA Band IV_HSDPA

QPSK

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

Channel

Frequency
(MHz)

26dB Bandwidth (MHz)

1312

1712.4 4.128

1312

1712.4

4.719

1413

1732.6 4.138

1413

1732.6

4.710

1513

1752.6 4.132

1513

1752.6

4.720

Spectru

m Plot

1312 |

1413

—
[ Keysight Spectrum Analyzer - Occupied BW.
RE 5

#FGain:Low

Ref Offset 6.4 dB
Ref 30.00 dBm

Center 1.712 GHz

[_SENSE:NT] [

Center Freq: 1.712400000 GHz

o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

(GN AUTO __|08:36:04 PM Sep 25,2019

Radio Std: None

Radio Device: BTS

CenterFreq
1.712400000 GHz

v

/\f\,«mw,.\,mw,

—
= N[ K Speciram Aneyee - Occuped W
R s

00 AC
eq 600000

#IFGain:Low

Ref Offset6.4 dB
Ref 30.00 dBm

SENSENT]
Center Freq: 1.732600000 GHz
AvglHold:>10110

Y Trig: Free Run
#Atten: 40 dB

ALIGN AUTO

08:35:15PM Sep 25,2019

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
1.732600000 GHZ

Span 10 MHz CFSte, Center 1.733 GHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
Auto Man Auto Mar
Occupied Bandwidth Total Power 32.7 dBm Occupied Bandwidth Total Power 32.8 dBm
4.1275 MHz FreqOffset 4.1375 MHz FreqOffset
Transmit Freq Error 1.457TkHz % of OBW Power  99.00 % B4 | Transmit Freq Error 2787kHz % of OBW Power  99.00 % Ly
x dB Bandwidth 4.719 MHz x dB -26.00 dB x dB Bandwidth 4.710 MHz x dB -26.00 dB
= STATUS| = STATUS
—
[ Keysight Spectrum Anayzer - Occupied W [E=m[r=n=)
I

#FGain:Low

Ref Offset 6.4 dB
Ref 30.00 dBm

Center 1.753 GHz
#Res BW 100 kHz

Occupied Bandwidth

[_SENSENT] [
Center Freq: 1.752600000 GHz
o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

(GN AUTO __|08:34:26 PM Sep 25,2019

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
1.752600000 GHz

#VBW 300 kHz

Total Power 32.7 dBm

4.1324 MHz

Transmit Freq Error
x dB Bandwidth

sc

121 Hz
4.720 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

'STATUS
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Report No.: BTL-FCCP-9-1909C106

WCDMA Band IV_HSUPA

QPSK

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

Channel

Frequency
(MHz)

26dB Bandwidth (MHz)

1312

1712.4

4.168

1312

1712.4

4.736

1413

1732.6

4.149

1413

1732.6

4.723

1513

1752.6

4.154

1513

1752.6

4.736

Spectrum Plot

1312

| 1413

—
[ Keysight Spectrum Analyzer - Occupied BW.
RE 5

—
= N[ K Speciram Aneyee - Occuped W
R s

#FGain:Low

Ref Offset 6.4 dB
Ref 40.00 dBm

/

e Ww*w«f’/

[_SENSE:NT] [
Center Freq: 1.712400000 GHz
o Trig: Free Run
#Atten: 40 dB

AvglHold:>10/10

GN AUTO __|09:21:06 PM Sep 25,2019

Radio Std: None q enter Freq

00 AC

600000
Y Trig: Free Run

Radio Device: BTS #FGain:Low __ #Atten: 40 dB

Ref Offset 6.4 dB

Ref 40.00 dBm

CenterFreq
1.712400000 GHz

SENSENT]
Center Freq: 1.732600000 GHz
AvglHold:>10110

R SV e ey

ALIGN AUTO

09:24:41PM Sep 25,2019
Radio Std: None

Frequency

Radio Device: BTS

CenterFreq
1.732600000 GHZ

\

\a,
A g

Ny

Center 1.712 GHz Span 10 MHz CFSte, Center 1.733 GHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
Auto Man Auto Mar
Occupied Bandwidth Total Power 32.7 dBm Occupied Bandwidth Total Power 31.5dBm
4.1682 MHz FreqOffset 4.1492 MHz FreqOffset
Transmit Freq Error 2150kHz % of OBW Power  99.00 % B4 | Transmit Freq Error 6.610kHz % of OBW Power  99.00 % Ly
x dB Bandwidth 4.736 MHz x dB -26.00 dB x dB Bandwidth 4.723 MHz x dB -26.00 dB
= STATUS| = STATUS
—
[ Keysight Spectrum Anayzer - Occupied W [E=m[r=n=)
I

#FGain:Low

Ref Offset 6.4 dB
Ref 40.00 dBm

Center 1.753 GHz
#Res BW 100 kHz

Occupied Bandwidth

[_SENSENT] [
Center Freq: 1.752600000 GHz
o Trig: Free Run
#Atten: 40 dB

B e S|

#VBW 300 kHz

Total Power

4.1544 MHz

Transmit Freq Error
x dB Bandwidth

sc

4.736 MHz

1.548 kHz
x dB

AvglHold:>10/10

% of OBW Power

(GN AUTO __]09:26:16 PM Sep 25,2019

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
1.752600000 GHz

\
R
]

Sweep 1.267 ms|

31.8 dBm

99.00 %
-26.00 dB

'STATUS
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Report No.: BTL-FCCP-9-1909C106

LTE Band 4_1.4M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.091 19957 1710.7 1.228
20175 17325 1.084 20175 1732.5 1.222
20393 1754.3 1.089 20393 1754.3 1.242
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.088 19957 1710.7 1.232
20175 1732.5 1.089 20175 1732.5 1.231
20393 1754.3 1.092 20393 1754.3 1.232
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19957 1710.7 1.084 19957 1710.7 1.217
20175 1732.5 1.084 20175 1732.5 1.231
20393 1754.3 1.090 20393 1754.3 1.239
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-19957

| QPSK-20175

—

[ Keysight Spectrum Analyzer - Occupied BW.

RL RF 5 AC [ SENSEaNT]

Center Freq: 1.710700000

o) Trig: Free Run
#Atten: 40 dB

[
GHz

eq 0 000
#FGain:Low

Ref Offset 6.7 dB
Ref 30.00 dBm

et ldrneeslinsat

Center 1.711 GHz

[11:44:23 A Sep 27,2019

Radio Std: None

AvglHold:>10/10

Radio Device: BTS

Span 2.8 MHz|

= | & |sesl]|= Keysight Spectrum Analyzer- Occupied BW. =&
ar R [s0a AC ] SENSEINT I 11:44:54 AM Sep 27,2010
Frequency ente eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
G Trig: FreeRun Avg|Hold:>10/10
#FGain:Low _ #Atten: 40 dB Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm
Center Freq|

e s o,

Center 1.733 GHz

1.732500000 GHz|

Span 2.8 MHz

Res BW 27 kHz #VBW 82 KHz #Sweep 100 ms| PRSI | [Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms| R oten)
Man Auto Man

Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 30.5 dBm
1.0915 MHz 1.0841 MHz Freqoffset|
Transmit Freq Error -721 Hz % of OBW Power 99.00 % Transmit Freq Error 1.525 kHz % of OBW Power 99.00 % Oz

x dB Bandwidth 1.228 MHz xdB -26.00 dB x dB Bandwidth 1.222 MHz x dB -26.00 dB

= STATS, usc Status

=R |-o-)[-6- e

[ s

Center Freq:
G0 Trig: Free Run
=

#FGain:Low #Atten: 40 dB

T T
1.754300000 GHz
AvglHold:>10/1

Ref Offset6.7 dB
Ref 30.00 dBm

#VBW 82 kHz

Occupied Bandwidth Total Power

1.0886 MHz
500 Hz
1.242 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

usc

[11:45:2% A ep 27, 2019
Radio Std: None

0
Radio Device: BTS

Span 2.8 MHz
#Sweep 100 ms;

30.3 dBm

99.00 %
-26.00 dB

'STATUS

SENSENT] [
Center Freq: 1.710700000 GHz
Trig: Free Run
#Atten: 40 dB

Frequency
=
w

Ref Offset 6.7 dB
div Ref 30.00 dBm

ICenter 1.711 GHz

P Res BW 27 kHz #VBW 82 kHz

Occupied Bandwidth Total Power
1.0875 MHz

211 Hz
1.232 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

11:50:37 AM Sep 27,2019

Radio Std: None Frequency

AvglHold:>10/10

Radio Device: BTS

Center Freq|
1.710700000 GH|

Span 2.8 MHz;
#Sweep 100 ms;

29.9 dBm

99.00 %
-26.00 dB

STATUS

16QAM-20175

16QAM-20393

[ Keysight Spectrum Analyzer - Occupied BW.
X R RF AC

[12:00:02p1 Sep 27, 2019

SENSE:INT]
Center Freq: 1.732500000

G Trig: FreeRun
#F Gain:Low #Atten: 40 dB

eq 00000 GHz

Ref Offset6.7 dB
Ref 30.00 dBm

n.wnnmr-ﬂwww“’

Center 1.733 GHz

Res BW 27 kHz #VBW 82 kHz

Total Power

Occupied Bandwidth
1.0891 MHz
-495 Hz
1.231 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

usc

Radio Std: None

AvglHold:>10/10

Radio Device: BTS

29.8 dBm

99.00 %
-26.00 dB

'STATUS

(===

[ Keysight Spectrum Anaiyzer - Occupied BW.
X R RF 5

SENSEINT]

[-o]-& a3
12:00:28PM Sep 27,2019

[
Center Freg: 1.764300000 GHz
5 Trig: Free Run AvglHold:>10/1
w #Atten: 40 dB

Frequency

Ref Offset6.7 dB
Ref 30.00 dBm

1.732500000 GHz|

me%v»»ﬁ“"’j

hamivg)

ICenter 1.754 GHz
27 kHz

#VBW 82 kHz

Occupied Bandwidth Total Power
1.0923 MHz

453 Hz
1.232 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

Radio Std: None Frequency

0
Radio Device: BTS

Center Freq|
1.754300000 GHz|

Span 2.8 MHz;
#Sweep 100 ms

29.5dBm

99.00 %
-26.00 dB

STATUS
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

64QAM-19957

| 64QAM-20175

—
[ Keysight Spectrum Analyzer - Occupied BW.
RF [ AC [ SenseanT] [ ALIGN AUTO
Center Freq: 1.710700000 GHz
o> Trig: Free Run Avg|Hold: 10110
#Atten: 40 dB

[01:50:38 AN Oct07, 2019
Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

e AR Bl AWt

I

i
I \""”MWWMWW

Center 1.711 GHz

‘Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 29.0 dBm
1.0844 MHz
-2.246 kHz

1.217 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

s
= | & |l Keysight Spectrum Analyzer - Occupied BW ==

R 500 AC SENSEANT [ ALIGNAUTO _[01:53:04 AMOct 07,2010

Frequency eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
e Trig: Free Run Avg|Hold: 10110
AFGain:Low _ #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB

Ref 30.00 dBm
Center Freq Center Freq|

R Pt ema et
1710700000 GHz| ANt o i Suntss oot TR e

w

wa,

Center 1.733 GHz Span 2.8 MHz CF Ste|
H#Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms; 280,000 kH’:
Auto Man|
Occupied Bandwidth Total Power 29.1 dBm
1.0835 MHz Freq Offset]
0 Hz|

698 Hz
1.231 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

64QAM-20393

[ SeNsEanT] [

Center Freq: 1.754300000 GHz

= Trig: Free Run AvglHold: 10/10
#Atten: 40 dB

ALIGN AUTO[01:55:09 AHOCt07, 2015

Radio Std: None
#FGain:Low Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm

e A b M st

f §

.-

T R AT

#VBW 82 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power
1.0901 MHz

-1.654 kHz
1.239 MHz

28.7 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

oo el
Frequency

Center Freq
1.754300000 GHz
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Report No.: BTL-FCCP-9-1909C106

LTE Band 4_3M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.693 19965 1711.5 3.027
20175 17325 2.700 20175 1732.5 2.990
20385 1753.5 2.703 20385 1753.5 2.996
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.693 19965 1711.5 3.014
20175 1732.5 2.698 20175 1732.5 2.987
20385 1753.5 2.693 20385 1753.5 3.012
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19965 1711.5 2.701 19965 1711.5 2.966
20175 1732.5 2.700 20175 1732.5 2.965
20385 1753.5 2.699 20385 1753.5 2.996
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-19965

QPSK-20175

o

[ Keysight Spectrum Analyzer - Occupied BW
RL RF 508 AC [_SENSE:NT] [ [11:45:59 AMSep 27, 2019

Center Freq: 1.711500000 GHz Radio Std: None

o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

#FGain:Low Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

= | & |sesl]|= Keysight Spectrum Analyzer- Occupied BW. =&
RL RE_ 500 AC | SENSE:INT] I 11:46:31 AMSep 27, 2019
Frequency a 00000 Center Freq: 1.732500000 GHz Radio Std: None q
G Trig: FreeRun Avg|Hold:>10/10
#FGain:Low _ #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB

Ref 30.00 dBm
CenterFreq Center Freq|

1.711500000 GHz

1.732500000 GHz|

q
G g,

Center 1.712 GHz Span 6 MHz CF Ste|
#Res BW 62 kHz #VBW 180 kHz #Sweep 100 ms; #VBW 180 kHz #Sweep 100 ms; 600,000 kH’:
Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power
2.6934 MHz 2.6997 MHz Freqoffset|
Transmit Freq Error 75 Hz % of OBW Power 99.00 % Transmit Freq Error -4.341 kHz % of OBW Power 99.00 % Oz
x dB Bandwidth 3.027 MHz xdB -26.00 dB x dB Bandwidth 2.990 MHz x dB -26.00 dB
= STATS, usc Status
[ [-o | & s

[ SeNsEanT] T
Center Freq: 1.753500000 GHz
0 Trig: Free Run AvglHold:>10/10
s
#FGain:Low #Atten: 40 dB

[11:47:01 A Sep 27, 2019

Radio Std: None Frequency

Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq
1.763500000 GHz

Center 1.754 GHz Span 6 MHz

SENSENT] [
Center Freq: 1.711500000 GHz

Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

12:00:57 PM Sep 27,2019

Radio Std: None Frequency

)
w Radio Device: BTS

Ref Offset 6.7 dB
div Ref 30.00 dBm

Center Freq|
1.711500000 GH|

I

di
\
\
\
\
|
gt AN
\
\
\

Span 6 MHz

Occupied Bandwidth

#VBW 180 kHz #Sweep 100 ms;

Total Power 31.1 dBm Occupied Bandwidth

#VBW 180 kHz

Total Power

#Sweep 100 ms;
30.5 dBm

2.7030 MHz
-2.278 kHz
2.996 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

2.6931 MHz
686 Hz
3.014 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

16QAM-20175

16QAM-20385

(===

Frequency

[ Keysight Spectrum Analyzer - Occupied BW
T [ Ac [ SeNsEanT] T [12:01:23PM Sep 27, 2019
Center Freq: 1.732500000 GHz Radio Std: None

G Trig: Free Run AvglHold:>10/10
AFGain:Low _#Atten: 40 dB

eq 00000
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

\
U i,

Span 6 MHz

#Res BW 62 kHz #VBW 180 kHz #Sweep 100 ms)

Total Power 30.6 dBm

Occupied Bandwidth

2.6984 MHz
-2.466 kHz
2.987 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

[ Keysight Spectrum Anaiyzer - Occupied BW.
X R RE 50

[-o]-& a3

SENSEANT T
Center Freg: 1763500000 GHz
5 Trig: Free Run AvglHold:>10/10
w #Atten: 40 dB

12:01:50PM Sep 27,2019
Radio Std: None

Frequency
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq|
1.753500000 GHz|

Span 6 MHz
#VBW 180 kHz #Sweep 100 ms

Total Power 30.2dBm

Occupied Bandwidth

2.6925 MHz
-1.385 kHz
3.012 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot
64QAM-19965 | 64QAM-20175

o Koright Specium Anayeer - Occupied oW T | & Tell[es Keyoaht Speciram Ansbeer - Occaed oW =)
R 508 AC T SenseanT] [ ALIGNAUTO _[01:59:16 AMOct 07,2019 R 500 A SENSEANT [ ALIGNAUTO _[02:00:04 AMOct 07,2010
eq 000 Center Freq: 1.711500000 GHz Radio Std: None Frequency ente eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
> Trig: Free Run Avg|Hold: 10110 e Trig: Free Run Avg|Hold: 10110
#FGain:Low __#Atten: 40 dB Radio Device: BTS #FGain:low  #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Ref Offset 6.7 dB
Ref 30.00 dBm

CenterFreq
1711500000 GHz

Center Freq|
1.732500000 GH|

[T FEVRY PR B WADRIIN ) SOV N 1

m.ww.xm.uww\/

Center 1.712 GHz

‘Res BW 62 kHz #VBW 180 kHz #Sweep 100 ms; #VBW 180 kHz #Sweep 100 ms; mc;,?m:
Auto Man

Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 29.8 dBm
2.7005 MHz 2.6994 MHz FreqOffset
Transmit Freq Error -1.493 kHz % of OBW Power 99.00 % Transmit Freq Error -1.221 kHz % of OBW Power 99.00 % Oz

x dB Bandwidth 2.966 MHz xdB -26.00 dB

x dB Bandwidth 2.965 MHz x dB -26.00 dB

usc 'STATUS usc STATUS

64QAM-20385 -

[ Keysight Spectrum Analyzer - Occupied BW. =R
RFE A [ s INT] [ ALIGN AUTO __[02:01:29 AMOct 07,2019
Center Freq: 1.753500000 GHz Radio Std: None Frequency
> Trig: Free Run Avg|Hold: 10110
#IFGainiLow  #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq
1.763500000 GHz

Center 1.754 GHz
E: #VBW 180 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 29.5 dBm
2.6987 MHz

Transmit Freq Error -3.179 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.996 MHz xdB -26.00 dB

usc 'STATUS
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Report No.: BTL-FCCP-9-1909C106

LTE Band 4_5M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 17125 4.508 19975 1712.5 4.943
20175 17325 4.503 20175 1732.5 4.932
20375 1752.5 4.510 20375 1752.5 4.923
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 17125 4.501 19975 1712.5 4.979
20175 1732.5 4.499 20175 1732.5 4917
20375 1752.5 4.499 20375 1752.5 4.953
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
19975 17125 4.500 19975 1712.5 4.944
20175 1732.5 4513 20175 1732.5 4.944
20375 1752.5 4.503 20375 1752.5 4.949
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-19975

QPSK-20175

o

[ Keysight Spectrum Analyzer - Occupied BW
RL RF 508 AC [_SENSE:NT] [ [11:47:44 AMSep 27,2019

Center Freq: 1.712500000 GHz Radio Std: None

o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

#FGain:Low Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

T PP WYY S A RTERT
1.712500000 GHz

= | & |sesl]|= Keysight Spectrum Analyzer- Occupied BW. =&
RL RE_ 500 AC | SENSE:INT] I 11:48:22 AM Sep 27, 2019
Frequency a 00000 Center Freq: 1.732500000 GHz Radio Std: None q
G Trig: FreeRun Avg|Hold:>10/10
#FGain:Low _ #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB

Ref 30.00 dBm
Conitylit =] RN NP IR T SN TSP O CenterFreq|

1.732500000 GHz|

|
|

| /
| /

e e

A
|
|

Center 1.713 GHz Span 10 MHz CFSte Center 1.733 GHz Span 10 MHz CF Ste|
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms; P> ‘Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms; 1.000000 MH’;
Auto Man
Occupied Bandwidth Total Power Occupied Bandwidth Total Power 31.5 dBm
4 1 MHz 4 MHz Freq Offset]
Transmit Freq Error 2.138 kHz % of OBW Power 99.00 % Transmit Freq Error 3.435 kHz % of OBW Power 99.00 % Oz
x dB Bandwidth 4.943 MHz xdB -26.00 dB x dB Bandwidth 4.932 MHz x dB -26.00 dB
= STATS, usc Status
[ [-o | & s

[ s

Center Freq:
G0 Trig: Free Run
=

#FGain:Low #Atten: 40 dB

T T
1.752500000 GHz
AvglHold:>10/10

[11:45:59 A ep 27, 2019

Radio Std: None Frequency

Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq
1.752500000 GHz

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 31.2dBm

4.5097 MHz
-5.316 kHz
4.923 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

SENSENT] [
Center Freq: 1.712500000 GHz

Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

12:02:25PM Sep27,2019

Radio Std: None Frequency

)
w Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Center Freq|
1.712500000 GH|

/

di

\

\

\

\

\

| J
ity N
\

\

\

Span 10 MHz

#VBW 300 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 30.7 dBm

4.5011 MHz
4.370 kHz
4.979 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

16QAM-20175

16QAM-20375
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Frequency

[ Keysight Spectrum Analyzer - Occupied BW
T [ Ac [ SeNsEanT] T [12:02:59PM Sep 27, 2019
Center Freq: 1.732500000 GHz Radio Std: None

G Trig: Free Run AvglHold:>10/10
AFGain:Low _#Atten: 40 dB

eq 00000
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

CenterFreq

e g s, iyt S s e T
i s 1.732500000 GHz|

HRes BW 100 kHz #VBW 300 kHz #Sweep 100 ms

Total Power 30.5 dBm

Occupied Bandwidth
4.4991 MHz
953 Hz
4.917 MHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usc 'STATUS

[ Keysight Spectrum Analyzer - Occupied BW ==
b L R[50 SENSEANT T
Center Freg: 1752500000 GHz
5 Trig: Free Run AvglHold:>10/10
w #Atten: 40 dB

12:03:32PM 5ep 27,2019
Radio Std: None

Frequency
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq|
1.752500000 GHz|

Span 10 MHz

#VBW 300 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 30.2dBm
4.4990 MHz

-1.344 kHz
4.953 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot
64QAM-19975 | 64QAM-20175

o Koright Specium Anayeer - Occupied oW T | & Tell[es Keyoaht Speciram Ansbeer - Occaed oW =)
R 508 AC T SenseanT] [ ALIGNAUTO _[02:04:36 AMOct 07,2019 R 500 A SENSEANT [ ALIGNAUTO _ [02:05:24 AMOct 07,2019
eq 000 Center Freq: 1.712500000 GHz Radio Std: None Frequency ente eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
> Trig: Free Run Avg|Hold: 10110 e Trig: Free Run Avg|Hold: 10110
#FGain:Low __#Atten: 40 dB Radio Device: BTS #FGain:low  #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Ref Offset 6.7 dB
Ref 30.00 dBm

CenterFreq
1712500000 GHz

Center Freq|
1.732500000 GH|

e e o e o s

Jollm e AP

TR \"'\"’V'“WWMMIMW

Span 10 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ISR Leres BW 100 kHz #VBW 300 kHz #Sweep 100 ms| IR
Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 30.0 dBm
4.4999 MHz 4.5126 MHz Freq Offset|
Transmit Freq Error -900 Hz % of OBW Power 99.00 % Transmit Freq Error -3.725 kHz % of OBW Power 99.00 % Oz

x dB Bandwidth 4.944 MHz xdB -26.00 dB x dB Bandwidth 4.944 MHz x dB -26.00 dB

usc 'STATUS usc STATUS

64QAM-20375 -

[ Keysight Spectrum Analyzer - Occupied BW. =R
RFE A [ s INT] [ ALIGN AUTO __[02:06:10 AM Oct 07,2019
Center Freq: 1.752500000 GHz Radio Std: None Frequency
> Trig: Free Run Avg|Hold: 10110
#IFGainiLow  #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq
1.752500000 GHz

CF Step

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 29.7 dBm
4.5030 MHz

Transmit Freq Error -6.489 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.949 MHz xdB -26.00 dB

usc 'STATUS
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Report No.: BTL-FCCP-9-1909C106
LTE Band 4_10M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.976 20000 1715 9.930
20175 17325 8.981 20175 1732.5 9.759
20350 1750 8.980 20350 1750 9.703
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.963 20000 1715 9.840
20175 1732.5 8.973 20175 1732.5 9.786
20350 1750 8.969 20350 1750 9.778
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20000 1715 8.962 20000 1715 9.798
20175 1732.5 8.965 20175 1732.5 9.742
20350 1750 8.988 20350 1750 9.804
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-20000

QPSK-20175

—
[ Keysight Spectrum Analyzer - Occupied BW | & sl Keysight Spectrum Analyzer - Occupied BW o & Ju)
RL RE 500 AC SENSEINT] T [11:49:47 A Sep 27,2019 RL C SENSEINT] 11:50:30 AMSep 27,2019
eq 000000 Center Freq: 1.715000000 GHz Radio Std: None q Center Freq: 1.732500000 GHz Radio Std: None
G0 Trig: FreeRun Avg|Hold:>10110 GO Trig: FreeRun AvglHold:>10110
#FGain:Low #Atten: 40 dB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB Ref Offset 6.7 dB.
Ref 30.00 dBm Ref 30.00 dBm

Center Freq| Center Freq

1.715000000 GHz|

1.732500000 GHz|

ICenter 1.715 GHz Span 20 MHz| CF Stej ICenter 1.733 GHz Span 20 MHz| CF Ste|
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms| PRIt [#Res BW 200 KHz #VBW 620 kHz #Sweep 100 ms| AT
Man| Man
Occupied Bandwidth Total Power 32.0 dBm Occupied Bandwidth Total Power 32.0 dBm
8.9758 MHz Freq Offset| 8.9811 MHz Freq Offset
Transmit Freq Error 973 Hz % of OBW Power  99.00 % Ble | Transmit Freq Error -1.360 kHz % of OBW Power  99.00 % e
x dB Bandwidth 9.930 MHz x dB -26.00 dB x dB Bandwidth 9.759 MHz x dB -26.00 dB
s saTus = StaTus,
= To ) & )

[ Keysight Spectrum Anslyzer - Occupied BW
RL R SENSE:INT T
e Center Freq: 1.750000000 GHz
50 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 6.7 dB
Ref 30.00 dBm

ICenter 1.75 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

8.97
Transmit Freq Error
x dB Bandwidth

MHz
1.073 kHz
9.703 MHz

% of OBW Power
xdB

[11:51:12 AMSep 27,2019
Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Center Freq|
1.750000000 GHz|

g,

Span 20 MHz

#Sweep 100 ms| <

CF Step|
2.000000 MHz|
wuto Man|

31.8 dBm
Freq Offset|

99.00 % iz

-26.00 dB

STATUS.

[ Keysight Spectrum Analyzer - Occupied BW.
RL A

SENSEIN
Center Freq: 1.715000000 GHz

) Trig: Free Run AvglHold:>10/1
#Atten: 40 dB

eq )
o
#IFGain:Low

Ref Offset 6.7 dB
Ref 30.00 dBm

ICenter 1.715 GHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
8.9633 MHz

3.390 kHz
9.840 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

12:04:13PM Sep 27,2019
Radio Std: None

o
Radio Device: BTS

Span 20 MHz|
#Sweep 100 ms)

31.2 dBm

99.00 %
-26.00 dB

sTaTUS

Frequency

Center Freq
1.715000000 GHz|

CF Step

isc usc
—
[ Keysight Spectrum Analyzer - Occupied BW EEREE [N
RL RE 5 C SENSEINT] T [12:04:51PM Sep 27, 2015 SEINT] 12:05:30PM Sep 27,2018
eq 00000 Center Freq: 1.732500000 GHz Radio Std: None Center Freq: 1.750000000 GHz Radio Std: None
GO Trig: FreeRun Avg|Hold:>10110 G Trig: FreeRun AvglHold:>10110
#FGain:Low #Atten: 40 dB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB Ref Offset 6.7 dB.
Ref 30.00 dBm Ref 30.00 dBm

Center Freq| Center Freq

Center 1.733 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

8.97
Transmit Freq Error
x dB Bandwidth

MHz
216 Hz
9.786 MHz

% of OBW Power
xdB

1.732500000 GHz|

\

\w‘mwwf\mw.

Span 20 MHz|

#Sweep 100 ms| GRS

P
2.000000 MHz|
Man|

31.0 dBm

Freq Offset|
99.00 % iz

-26.00 dB

STATUS

s L et 8

Center 1.75 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
8.9694 MHz
-7.824 kHz

9.778 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 20 MHz|
#Sweep 100 ms|

30.8 dBm

99.00 %
-26.00 dB

'sTaATUS|

1.750000000 GHz|

CF Step
2.000000 MHz
Man

Freq Offset|
0 Hz|
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

64QAM-20000 |

64QAM-20175

—
i Keysight Spectrum Analyzer - Occupied BW e ) Jmm 5 Keysight Spectrum Analyzer  Occupied BW |-o [0 )

RE 500 AC SENSEINT] [ ALGNAUTO  [021:16 AMOGt07,2019 C i ALIGN AUTO __[02:13:29 AMOCt 07, 2019

eq 000000 Center Freq: 1.715000000 GHz Radio Std: None q Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110 > Trig: Free Run AvglHold: 10110
#FGain:Low #Atten: 40 dB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 6.7 dB Ref Offset 6.7 dB.
Ref 30.00 dBm Ref 30.00 dBm
B TS ST STV PO G CenterFreq

1.715000000 GHz|

CF Step|
2.000000 MHz|
Man

#VBW 620 kHz #Sweep 100 ms)

O pied B d d o Po
Q
.90 Freq Offset|
q (o] 69 of OB Po 0 Hz|
dB B d d 9 98 dB
s STATUS

iCenter 1.733 GHz

1.732500000 GHz|

\
\
\
\
P, T
\
\
\
|

Span 20 MHz|

#Res BW 200 kHz #VBW 620 KHz #Sweep 100 ms| IRPRN-NL ]
Auto Man

Occupied Bandwidth Total Power 30.4 dBm
8.9650 MHz Freqoftset
oHz|

Transmit Freq Error
x dB Bandwidth

-186 Hz
9.742 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

'sTaATUS|

64QAM-20350

[ Keysight Spectrum Analyzer - Occupied BW ==
7 [ SeNseanT] [ AIGNAUTO [02:14:08 AMOCL07, 2019
eq Center Freq; 1.750000000 GHz Radio Std: None q
= Trig: Free Run AvglHold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm
Center Freq

1.750000000 GHz|

Al

Center 1.75 GHz Span 20 MHz CF Stej
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms| 2.000000 MH';
) N Auto Man
Occupied Bandwidth Total Power 30.2 dBm
8.9877 MHz Freq Offset|
0Hz,

-13.099 kHz
9.804 MHz

Transmit Freq Error

% of OBW Power
xdB

99.00 %

x dB Bandwidth -26.00 dB
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Report No.: BTL-FCCP-9-1909C106

LTE Band 4_15M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 17175 13.451 20025 1717.5 14.660
20175 17325 13.455 20175 1732.5 14.600
20325 1747.5 13.443 20325 1747.5 14.640
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 17175 13.437 20025 1717.5 14.670
20175 1732.5 13.433 20175 1732.5 14.690
20325 1747.5 13.435 20325 1747.5 14.630
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20025 17175 13.438 20025 1717.5 14.620
20175 1732.5 13.445 20175 1732.5 14.580
20325 1747.5 13.435 20325 1747.5 14.640
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-20025

| QPSK-20175

—
[ Keysight Spectrum Analyzer - Occupied BW.
RL RF 500 AC

[_SENSE:NT] [
Center Freq: 1.717500000 GHz
o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

[1152:17 A sep 27,2018
Radio Std: None

#FGain:Low Radio Device: BTS
Ref Offset 6.7 dB
Ref 30.00 dBm

JES PRGSO S VP TR SmrY PSSOy TR R

Center 1.718 GHz
#Res BW 300 kHz

Span 30 MHz

#VBW 910 kHz #Sweep 100 ms;

—
= | & |sesl]|= Keysight Spectrum Analyzer- Occupied BW. =&
ar R [s0a AC ] NSEINT] [ 11:53:10 AM Sep 27,2019
Frequency ente eq 00000 : 1.732500000 GHz Radio Std: None q
o Trig: Free Run Avg|Hold:>10/10
#FGain:Low _ #Atten: 40 dB Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm
PP TP e PN Center Freq|

1.732500000 GHz|

Span 30 MHz
#Sweep 100 ms;

CF Step

#VBW 910 kHz 3.000000 MHz|
Man

Auto
Occupied Bandwidth Total Power 32.4 dBm Occupied Bandwidth Total Power 32.2dBm
13.451 MHz 13.455 MHz Freqoffset|
Transmit Freq Error 10.427 kHz % of OBW Power 99.00 % Transmit Freq Error 11.508 kHz % of OBW Power 99.00 % Oz
x dB Bandwidth 14.66 MHz xdB -26.00 dB x dB Bandwidth 14.60 MHz x dB -26.00 dB
= TATUS sc STATUS
[ [-o | & s

[ Keysight Spectrum Analyzer - Occupied BW
RL 7 [ 0] [
Center Freq: 1.747500000 GHz
G0 Trig: Free Run AvglHold:>10/10
#FGain:Low #Atten: 40 dB

[11:54:17 AMSep 27, 2019
Radio Std: None

Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

B e o o ST RE e SO By

/ (!

e it et

i

Span 30 MHz

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 32.1 dBm

13.443 MHz
-22.972 kHz
14.64 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

[ Keysight Spectrum Anlyzer - Occupied BW
RL RE AC SENSENT] [
Center Freq: 1.717500000 GHz
5 Trig: FreeRun AvglHold:>10/10
#FGain:Low #Atten: 40 dB

27PM Sep27,2019
sStd: None

Frequency Frequency

00000
Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Center Freq|
1.717500000 GH|

\N‘/‘w"k‘ﬂv*ﬂﬁ-'\w«%

Span 30 MHz

#VBW 910 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 31.4 dBm

13.437 MHz
2.359 kHz
14.67 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

16QAM-20175

16QAM-20325

[ Keysight Spectrum Analyzer - Occupied BW.
X R RF 5

[ sensean] T [12107:23 M Sep 27,2019

Center Freq: 1.732500000 GHz
C,) Trig: FreeRun Avg|Hold:>10/10
#F Gain:Low #Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

e papsepsocmesl sl has e et

\
%

IR

Vot

Span 30 MHz

HRes BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Total Power 31.3 dBm

Occupied Bandwidth

13.433 MHz
9.849 kHz
14.69 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc 'STATUS

[-o] & ] [-o]-& a3

[ Keysiht Spectrum Analyzr - Occupied BW
X RL Ri 500 AC
Frequency

[ SENSEANT T
0 Center Freg: 1.747500000 GHz
AvglHold:>10/10

12:08:19PM Sep 27,2019
Radio Std: None

Frequency
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq|
1.747500000 GHz|

Bt A A A kAPl
1.732500000 GHz|

\
[

\
\
\
\
LWWW.M»,.MWJ

o

ICenter 1.748 GHz
#Res BW 300 kHz

Span 30 MHz

CF Step #Sweep 100 ms;

#VBW 910 kHz

Occupied Bandwidth Total Power 31.1 dBm
13.435 MHz

-20.312 kHz
14.63 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot
64QAM-20025 | 64QAM-20175

o Koright Specium Anayeer - Occupied oW T | & Tell[es Keyoaht Speciram Ansbeer - Occaed oW =)
R 508 AC T SenseanT] [ ALIGNAUTO _[02:16:26 AMOct 07,2019 R 500 A SENSEANT [ ALIGNAUTO _ [02:17:10 AMOct 07,2019
eq 000 Center Freq: 1.717500000 GHz Radio Std: None Frequency ente eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
> Trig: Free Run Avg|Hold: 10110 e Trig: Free Run Avg|Hold: 10110
#FGain:Low __#Atten: 40 dB Radio Device: BTS #FGain:low  #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Ref Offset 6.7 dB
Ref 30.00 dBm

CenterFreq
1.717500000 GHz

Center Freq|
1.732500000 GH|

bty st et

Center 1.718 GHz Span 30 MHz CFSte Center 1.733 GHz Span 30 MHz CF Ste|
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms; | b ‘Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms; 3.000000 MH’:
Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 30.7 dBm
13.438 MHz 13.445 MHz FreqOffset
Transmit Freq Error -3.924 kHz % of OBW Power 99.00 % Transmit Freq Error 12.070 kHz % of OBW Power 99.00 % Oz

x dB Bandwidth 14.62 MHz xdB -26.00 dB

x dB Bandwidth 14.58 MHz x dB -26.00 dB

usc 'STATUS usc STATUS

64QAM-20325 -

[ Keysight Spectrum Analyzer - Occupied BW. =R
RFE A [ s INT] [ ALIGN AUTO __[02:17:46 AMOct 07,2019
Center Freq: 1.747500000 GHz Radio Std: None Frequency
> Trig: Free Run Avg|Hold: 10110
#IFGainiLow  #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq

e A Pl norobt o MR b
s & 1.747500000 GHz|

h
R e

Center 1.748 GHz Span 30 MHz

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms CF Step

Occupied Bandwidth Total Power 30.4 dBm
13.435 MHz

Transmit Freq Error -15.762 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.64 MHz xdB -26.00 dB

usc 'STATUS
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Report No.: BTL-FCCP-9-1909C106

LTE Band 4_20M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20050 1720 17.943 20050 1720 19.540
20175 17325 17.889 20175 1732.5 19.390
20300 1745 17.891 20300 1745 19.410
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20050 1720 17.909 20050 1720 19.470
20175 1732.5 17.905 20175 1732.5 19.300
20300 1745 17.922 20300 1745 19.420
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20050 1720 17.911 20050 1720 19.460
20175 1732.5 17.914 20175 1732.5 19.500
20300 1745 17.908 20300 1745 19.390
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Report No.: BTL-FCCP-9-1909C106

Spectrum Plot

QPSK-20050

| QPSK-20175

—
[ Keysight Spectrum Analyzer - Occupied BW.
RL RF 500 AC

[_SENSE:NT] [
Center Freq: 1.720000000 GHz
o Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

115524 A sep 27,2018
Radio Std: None

ente eq
#FGain:Low Radio Device: BTS

Ref Offset 6.7 dB

Ref 30.00 dBm

PN TN TR TPV RSSO HTFOY SR T

Center 1.72 GHz
Res BW 390 kHz

Span 40 MHz

#VBW 1.2 MHz #Sweep 100 ms;

—
= | & |sesl]|= Keysight Spectrum Analyzer- Occupied BW. =&
ar R [s0a AC ] NSEINT] [ 11:56:28 AM Sep 27,2019
Frequency ente eq 00000 : 1.732500000 GHz Radio Std: None q
o Trig: Free Run Avg|Hold:>10/10
#FGain:Low _ #Atten: 40 dB Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm
Center Freq|

1.732500000 GHz|

Center 1.733 GHz
IRes BW 390 kHz

Span 40 MHz

#Sweep 100 ms; CHSteD

#VBW 1.2 MHz 4.000000 MHz|
Man

Auto
Occupied Bandwidth Total Power 32.6 dBm Occupied Bandwidth Total Power 32.4 dBm
17.943 MHz 17.889 MHz Freqoffset|
Transmit Freq Error 12.611 kHz % of OBW Power 99.00 % Transmit Freq Error 14.050 kHz % of OBW Power 99.00 % Oz
x dB Bandwidth 19.54 MHz xdB -26.00 dB x dB Bandwidth 19.39 MHz x dB -26.00 dB
= TATUS sc STATUS
[ [-o | & s

[ Keysight Spectrum Analyzer - Occupied BW
RL 7 [ 0] [
Center Freq: 1.745000000 GHz
G0 Trig: Free Run AvglHold:>10/10
#FGain:Low #Atten: 40 dB

[1:57:29 A ep 27, 2019
Radio Std: None

Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

RV AR

Center 1.745 GHz
Res BW 390 kHz

Span 40 MHz

#VBW 1.2 MHz #Sweep 100 ms;

Occupied Bandwidth Total Power 32.3 dBm

17.891 MHz
-23.793 kHz
19.41 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

usc 'STATUS

[ Keysight Spectrum Anlyzer - Occupied BW
RL RE AC SENSENT] [
Center Freq: 1.720000000 GHz
5 Trig: FreeRun AvglHold:>10/10
#FGain:Low #Atten: 40 dB

12:09:20PM Sep 27,2019
Radio Std: None

Frequency Frequency

0000
Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Center Freq|
1.720000000 GHz|

.'Lw.,,.\;

T ——

Span 40 MHz

Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms;

Occupied Bandwidth Total Power 31.6 dBm

17
Transmit Freq Error
x dB Bandwidth

09 MHz
6.959 kHz
19.47 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

16QAM-20175

16QAM-20300

[ Keysight Spectrum Analyzer - Occupied BW.
X R RF 5

[ sensean] T [12:10:18PM Sep 27,2019

Center Freq: 1.732500000 GHz
C,) Trig: FreeRun Avg|Hold:>10/10
#F Gain:Low #Atten: 40 dB

Radio Std: None
Radio Device: BTS
Ref Offset6.7 dB
Ref 30.00 dBm

b i A R b S

L

BT e

r 1.733 GHz
Res BW 390 kHz

Span 40 MHz
#VBW 1.2 MHz #Sweep 100 ms

Total Power 31.4 dBm

Occupied Bandwidth

17.905 MHz
4.863 kHz
19.30 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc 'STATUS

(===

Frequency

|- -6
SENSEANT T
Center Freg: 1.745000000 GHz
AvglHold:>10/10

12:12:18PM Sep 27,2019
Radio Std: None

Frequency
Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq|

1.732500000 GHz| 1.745000000 GHz|

‘l“'-ﬂ'ﬂw-m—mmum

r 1.745 GHz
IRes BW 390 kHz

Span 40 MHz

CF Step #Sweep 100 ms;

#VBW 1.2 MHz

Total Power 31.3dBm

Occupied Bandwidth
17.922 MHz
-38.725 kHz
19.42 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Page 88 of 473




Report No.: BTL-FCCP-9-1909C106

Spectrum Plot
64QAM-20050 | 64QAM-20175

o Koright Specium Anayeer - Occupied oW T | & Tell[es Keyoaht Speciram Ansbeer - Occaed oW =)
R 508 AC T SenseanT] [ ALIGNAUTO _ [02:19:46 AMOct 07,2019 R 500 A SENSEANT [ ALIGNAUTO _ [02:21:16 AMOct 07,2019
eq 0000000 Center Freq: 1.720000000 GHz Radio Std: None Frequency ente eq 00000 Center Freq: 1.732500000 GHz Radio Std: None q
> Trig: Free Run Avg|Hold: 10110 e Trig: Free Run Avg|Hold: 10110
#FGain:Low __#Atten: 40 dB Radio Device: BTS #FGain:low  #Atten: 40 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Ref Offset 6.7 dB
Ref 30.00 dBm

CenterFreq
1.720000000 GHz

Center Freq|
1.732500000 GH|

AT NS

M,M.,.Mwwwww-*‘*‘

Span 40 MHz CFSte Center 1.733 GHz Span 40 MHz CF Ste|
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms; | b ‘Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms; 4000000 MH’:
Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 30.8 dBm
17.911 MHz 17.914 MHz Freq Offset|
Transmit Freq Error 10.934 kHz % of OBW Power 99.00 % Transmit Freq Error 22.966 kHz % of OBW Power 99.00 % Oz

x dB Bandwidth 19.46 MHz xdB -26.00 dB x dB Bandwidth 19.50 MHz x dB -26.00 dB

usc 'STATUS usc STATUS

[ Keysight Spectrum Analyzer - Occupied BW. [
RE AC T senseanT] [ AIGNAUTO  [02:22:25 AMOGt 07,2019
eq 45000000 Center Freq: 1.745000000 GHz Radio Std: None Frequency

= Trig: Free Run AvglHold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.7 dB
Ref 30.00 dBm

Center Freq
1.745000000 GHz

Center 1.745 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms;

CF Step

Occupied Bandwidth Total Power 30.6 dBm
17.908 MHz

Transmit Freq Error -32.999 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.39 MHz xdB -26.00 dB

usc 'STATUS
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Report No.: BTL-FCCP-9-1909C106

LTE Band 7_5M
QPSK
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20775 2502.5 4.501 20775 2502.5 4.922
21100 2535 4.509 21100 2535 4.901
21425 2567.5 4.500 21425 2567.5 4.971
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20775 2502.5 4.499 20775 2502.5 4.910
21100 2535 4.503 21100 2535 4.990
21425 2567.5 4.503 21425 2567.5 4.952
64QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
20775 2502.5 4.503 20775 2502.5 4.965
21100 2535 4.515 21100 2535 4.958
21425 2567.5 4.505 21425 2567.5 4.965
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